7010112

Pieces detachees



PC 3095 (1-69)

PARTS CATALOG

(PROVISIONAL DOCUMENT )

CATALOGUE DE PIECES
DE RECHANGE

(DOCUMENT PROVISOIRE)

ERSATZTEILLISTE
(VORLAUFIGES DOKUMENT)

LAWN AND GARDEN TRACTOR.

TRAGTEUR DE JARDIN.
KLEINSGHLEPPER.

JOHN DEERE

110112

JOHN DEERE



IMPORTANT NOTE

For hereunder mentioned equipments :

- Lighting and signaling according to French regulations,
- Lighting and signaling according to German regulations,
Rear weights

- Tools

See pages 82 through 92 and index page 93,

NOTE IMPORTANTE
Pour les €quipements mentionnés ci-aprés :

= Eclairage et signalisation selon législation francgaise,
- Eclairage et signalisation selon législation allemande,
Masses de roues,

Outillage

Voir pages 82 & 92 et index page 93.

WICHTIG

Fiir die hierunter erwZhnten Ausriistungen :

- Lichtsystem und Signale gemdss franzdsischer Vorschriften,
- Lichtsystem und Signale gemdiss deutscher Vorschriften,

- Hinterradgewichte,

- Werkzeug.

Siehe Seite 82 durch 92, und Nummernverzeichnis Seite 93,

NOTE - NOTE - BEMERKUNG

# German regulations % s French regulations
Legislation Allemande Legislation francaise
Deutsche Vorschriften Franzodsische Vorschriften



—

Tractors, Lawn and Garden -- 110 and 112 (100,001~ )

M T Wi

110 Lawn and Garden Tractor 112 Lawn and Garden Tractor
8 H.P. K181S Kohler Engine--Manmual Lift 10 H.P, HH100 Tecumseh Engine--Hydraulic Lift

M T

112 Lawn and Garden Tractor (150, 001~
10 H, P. K241AS Kohler Engine-=Manual Lift

Specifications and design subject to change without notice.

PC 3095 (1-69) - Printed in France



2 Tractors, Lawn

and Garden -- 110 and 112 (100,001-

B

Air Cleaner
Kohler 8 hope (110) oo oo s
Kohler 10 hepe (112) o o s » »
Tecumseh 10 hop (112) « «

Alternator
Kohler 8 hap. (110) 4 0. e s
Kohler 10 hep. (112)0 s 4 5 &
Tecumseh 10 hope (112) 5 «
Ammeters e s s ssesssooss
Aﬂe’ front s essssssssas
Axle’ TE€al's s s s s s s s s 0 s 8 @

B

Battery, cables and base. s « s »
Belts, drive s e s s s s s s 00000
Block, engine

Kohler Shlpo (110] TR E R

Kohler 10 hap, (112} s s 0 s s

Tecumseh 10 hop, (112) 45 &
Blower housing

Kohler 8 h.p. (110) s s s s

Kohler 10 hop. (112} ¢ o0«

Tecumseh 10 h.p. (112) . .
Bracket, hydraulic pump ...
Brake, parking s s e s s oo s o
Brake, pedal and linkage ...
Breather, engine

Kohler 8 hap. (110) s s s

Kohler 10 h.p, (112)c .« 5 &

Tecumseh 10 h.p. (112) oo &

c

Cables, battery. « c c s s s s 06+
Camshaft

Kohler 8 hop. (110) v o s v v

Kohler 10 hop. (112} s s s s s

Tecumseh 10 h.p. (112) ...
Carburetor

Kohler 8 hape (110) v o e s s s

Kohler 10 hop. (112)s a0 e s

Tecumseh 10 h.p. (112) .. .
Choke, 1eVer o s s sns sws as
Clutch, engine PTO. e v s s v e
Coil, ignition

Kohler 8 hape (110) s s s s«

Kohler 10 hup. (112) 4.+«

Tecumseh 10 h.p. (112) ..
COWL o oo v sns sns suisa
Crankshaft, engine

Kohler 8 h.p. (110) o . .«

Kohler 10 h.p. (112). ...

Tecumseh 10 h, p, (112) .
Cylinder, hydraulic lift . ...

D
Decals..'....l.I..l.'.
Deck’ fender « caseonnnnne
Differential s e e s s s scssess
Dipstick, engine

Kohler 8 h.p. (110) o v0 ..
Kohler 10 h.p. (112) .. ..
Tecumseh 10 h.p. (112) ...

E
Elect'icalwiring..........
Engines

Kohlerﬁh.p. (110) s 8800w
Kohler 10 hop. (112) + s« « «
Tecumseh 10 h.p. (112} ...

F
Fen.de!l deckessessasnnnas

" s s 8 @

']

« = 8 8 s @

. & s =
e 8 8 @
= % 0 ®
" s 8w
" s s @

ALPHABETICAL INDEX

® s ® & ® @

s s s 0
. s ® @
= s 8 @
e s % @

Filtef. ﬁlel L R R I B R I O ]

" = 8 8 @
" 8 8 s @
s 8 8 8 =

LU

L ]

- s 8 & " & ® & @ ®

Page

24
37
48

25
38
49
13
10
54-58

12
61

16
28
40

20
35
42
68-71
59
59

19
30
42

12
22

33
il

- 24

36
47
15
52

25
38
49
6

20
28
40
65

72
5
57=58

17
292
46
13

16

Flywheel, engine

KOhlerSh.p.(110).........-..--.-.
KOhlel‘th.p-(:uz)--...--..-.----.-
Tecumseh 10 h.p. (112) e s v oo ee

Frame. s s s s s ssssanvsssnnsnas

G
Gasket set, engine

Kohler 8hop. (110) s s ssssscces
KohleriOh.p. (112)-.:.-.0...-
Tecumseh 10 haps (112) co v v e v v

Gears

Differential. s s s o s assosessee
Engine, balances e e s v osnscvcse
Transaxle. ccs s s essssssscasne

Governor and Linkage
Kohlerah.p. (110).--..--
Kohler 10 hap. (1125 s s s 0 s«
Tecumseh 10 h,p. (112) ... ..

Grill.-.---...lll....l.-

H
Harness, electrical wiring. «s s
Head, engine cylinder
Kohler 8 h.po [110) CRC R
Kohlel' 10 h-p. (112)- (R
Tecumseh 10 h.p. (112) ...
Hitchplate « cocovososssns
Hoodt..‘....l..-ll-.'
Hoses, rockshaft cylinder « ..
Housing, transaxle. s scso v o
Hydraulic system
Bracket, mounting . . .
Lever, control.s c s s s a0 s o
Plu’np{in-line).....-....

" 8 8 = 8 ® @&
s s ®= 8 = = ®

Pump (90-degree). .
Valves, control . « .

" 8 = 8 @
LT B
" s 8 & »
" ® 8 8 @
" 8 8 8 @
* s 8 9
" s ° 8 8
a8 8 8 8
a8 8 8 ®

' I

Idler, secﬁndar}' beltesssssnsne
Ignition (breaker point type)

Kohler 8 hupe (110) s v oo v ws

Kohler 10 hop. (112)c ¢ c 065 s s
Ignition (solid state)

Tecumseh 10 hap. (112) ¢ o 0 s
Inserts, valve seat

KOhlEI‘Sh.p. {110) seo 00w

Kohler 10 hop. (112 ¢ c s e e o s

L

Latch, seatrelease s ccocsooeas
Lever, variable speed controls « « «
Lift, hydraulic s e s e s s s v s 00
Lift, manual

Lever and primary shaft. « « o o »

Lift-stop and secondary shaft. . .
Line,ﬁlel.--lt.l.....l..l

M

Magneto=alternator « s s s s s s 5 s »
Motor, starter

KOhlerSh.p. (110) s s s e s s

Kohler 10 hop. (112} s 0o o s

Tecumseh 10 h.p. (112) ¢ 64 s
Muffler
Kohler 8 hop. (110) s e oo e
Kohler 10hlp- {112)-:----.-
Tecumseh 10 h-pc (112) LR

o
Oil, engine..o.......---.-

« 8 & & 8 = 8
" * & & 8 8 @
* 8 & s 8 8 @
« 8 & & ® @ 8
" 8 % 8 &8 @8 @
= 8 ® & 8 8 ®

(]

s 8 88088

25-38

26
39
50

35
46

PC 3095 (1-69) - Printed in France



Tractors, Lawn and Garden -- 110 and 112 (100,001~ ) 3

ALPHABETICAL INDEX == Continued

Page Page
P Shield, PTO oo suis s sow duws susce wss wws % B3
Pedals, clutch andbrake. « s s e s s ussssssse 59 Spring, manual lift helper. e s s s sesssssaae 63
PEdEetall o n wwee wimm wmince: i A e R bk % D Starter motor
Pimnuenme KOhlBl‘Sh-Po(110)--..---&.--...--. 26
KO]:llerSh.p.(110)..-.-.-.......... 21 Kohlerioh.p.(112)---....-.00--00-- 39
Yohler 10h.p. (112% s nwnennmapaennss S8 Tecumseh 10 hap. (112) o vveevesossss 50-51
Tecumseh 10 h.p. (112) cevvevesnseass 44 Stator, alternator
P'IO,engine...-.-..---o--.-..-.... 52 Kohlel‘gh-p.(110}---.00--.-..o||-- 25
PHAID) 008l »woe swie ewe s e meammsaee s S Kohler 10 hup. (112 e v voessvssesacas 38
Pump, hydrauljc(in—line)..........-.... 66 Tecumsehlf}h.p. (112)... AR 49
Pump, hydraulic (90-degree)e e soeeseosses 69 Steering
Gearassembly.............-..-.... 9
R TierodS: c« s s s s s scecsassscsssssnsnns 10
Reg'l.llator—recﬁﬁer......-....-....... 13 Wheel s v e sacnsssssssssnssssevesnse 10
Rings,piston Switch,iguition.........--......-... 13
KohlerSh.p. (110}.--......-.-.---- 21 Switch,safety...............--..... 62
Kohler 10 hup. (112} s coonseosasnoess 32
TECI.tmsethh.p.{112)-......-.....- e T
Rod, connecting, engine Tank, fuel, s csososssascaaivsessscass 14
Kohlergh.p.(110].......--.......- 21 Throttleleve!‘.........-.-...-....... 15
Kohler 10 hup. (112h e s sesesvveccoses 32 Throw-out, drive .+« « s s s s s ssoeaovesss 53
Tecumseh 10 hup. (112) vovvesssences. 44 Transaxle assembly . . o oo v vsvsoosoeeess 94-58
Rod, steeringtie. e esessscssosaasnsess 10 Tube, axlefill, s voe 56500 siee dio s ven O%
S
Screen, grass Valves, engine (intake and exhaust)
Kohler 8 hap, (110) s evvoscscacasssss 20 Kohler 8hop. (110) e e v vevssvsosnnes 22
Kohlerth.p.(112)......-.......-.. 35 Kohle!‘lﬁh.p.(112}.............-... 33
Tecumseh 10 hop. (112) s ovvevesvaaens 42 Tecumseh 10 hope (112) v s s o sevasense 44
Seals, engine Valves, hydraulic control
KohlerSh.p.(110).....-.........-. 18 In-linepump......-.......a...--.. 67
Koblerloh.p-(112]-.a----------o--- 31 go-degree.onn-u.c---a.c--colo.l.- 70
Tecumseh 10 hup. (112) v s evsessosnaas 43 Variable speed control lever and linke s s s + s s « 60
Seat,traCtOI.............a-........ 8 Variatorclutch. s s s s s s s s sassevsvensvooas 61
Shafl, 4218 « www man snn vy pmseevaes ves DID8
Sheave, transaxle . e cvooessvessvrases 62 W
Shield, heat, engine Wheel, front s sssassssasasnssnsessss 11
Kohlerah.p-{110}....a.-.......... 27 w}leel,rea-r‘.-o.ol.lﬁoﬁolllUllt..ll. 11
KOhlerth.p.(112]..............-.. 35 ‘Nheel,s‘teerirlg......----a.-....-... 9
TemxmsehiOh.p.(112]......--..--.. 46 Wiri.ng,elect‘rical............;.--.... 13

SERIAL NUMBER LISTING

Serial number information given on any page is applicable only to parts listed and
illustrated on that page. Only the last six numbers of the tractor serial number
are shown.

When the parentheses include only thedash. .. ...cc00e0. | - )
the part is used on all tractors, except as
noted in the heading or the description column.

When a serial number appears before the dash. . . .. ...... (000000~ )
the part was introduced beginning with that serlal
number and is still being used.

When a serial number appears after the dash. . . .« e e o oo e | -000000)
the part was used up to and including that serial num-
ber but was not used after that serial number.

When serial numbers appear both before and after the

L Samed ki ¥ R e ® § R ok % % @ IO RIRORR)
the part was used beginning with the first serial num-

ber but was not used after the second serial number.

PC 3095 (1-69) - Printed in France



Tractors, Lawn and Garden -- 110 and 112 (100,001- )

Key

=

Uik

-
= O Wwoo~] [=)]

13
14
15
16

17
18
19

21
22

23
24
25
26

Part No.
DA 13020
DA 13199
37H 110
DA 13167
M 42357
19H 1833
14H 760
12H 2%
M 43832
M 43832
14H 785
12H 303
14H 871
24H 1136
3H 1413
14H 785
12H 303
M 42814
M 42813
M 42812
24H 1294
19H 1801
14H 812
12H 304
24H 1305
M 42698
M 40683 M
M 44133

AM 32286
AM 32287

i 324 T
M 40753 M
11H 211

J 16931 N

s i —, P, — — P o~ — — T~ — — g — P . o —, E— . — —

—— —

FRAME ASSEMBLY AND HITCH PLATE

Serial No,

115, 935-
130,001~
130,001~
130,001-
130,001-
130,001~
-130, 000
-130, 000
-130, 000
-130, 000
-130, 000
-130, 000
-130, 000
-130, 000
-130, 000
-130, 000
-130, 000
-130, 000

e S Yt — S e et e s S S S e S S St? S St S St S S S ot S St et i St —

Description
Frame(Sub.For AM 31518)
Frame (10 H.P. K241AS Kohler Engine) (Sub.For AM 32193)
Screw, self-tapping, 3/8" x 7/8" (6 used)
Plate, hitch (Sub.For AM 31451)
Hitch
Screw, cap, 5/8" x 1-1/4" (2 used)
Nut, 5/8" (2 used)
Washer, lock, 5/8" (2 used)
Mount, deck (4 used) (110 Tractor)
Mount, deck (4 used) (112 Tractor)

* Nut, 5/16"

Washer, lock, 5/16" (8 used)

Nut, crown, 5/16" (2 used)

Washer, 11/32" x 11/16" x .060" (3 used)

Bolt, cge., 5/16" x 1-3/4" (2 used)

Nut, 5/16" (2 used)

Washer, lock, 5/16" (2 used)

Bumper, rubber (2 used)

Guide, bumper (2 used)

Spacer, guide (2 used)

Washer, 11/32" x 1-1/8" x .060" (2 used)

Screw, cap, 3/8" x 2" (2 used)

Nut, 3/8" (2 used)

Washer, lock, 3/8" (2 used)

Washer, 13/32" x 13/16" x .060" (2 used)

Mount, vibration, rubber (2 used)

Stop, rubber (3 used)

Plate, wear (used with manual lift with 3/8" dia. lift link)
(sub. AM32286)

Bracket, cylinder lift (used with hydraulic lift with 3/8" lift link)

Link, lift, front (3/8" dia.)use with L324T clevis (112 Tractors
with 10Hp. Kohler Engine)

Clevis

Pin, drilled, 3/8" x 1-1/4"

Pin, cotter, 1/8'" x 3/4"

Pin, spring, locking

PC 3095 (1-69) - Printed in France



Tractors,

Lawn and Garden -- 110 and 112 (100, 001- ) 5

<

et = y =
M= OWo IO U W N

s
wE W

)
-
(=

17
18

20
21
22
23

25
26

Part No.
37H 72
M 43048
M 43193

34H 270
M 40683 M
M 42891
AM 31528
21H 1210
M 43091
M 40175 M
DA 13168
DA 13169
12H 304
14H 812
M 42229
M 42230
19H 1813
14H 785
12H 303
24H 1136
M 43102
M 43103
R 3659C R
M 43227
24H 1136
M 18590 M
AM 32371

M 44171
M 44172
M 44176

CA 13128
CA 60016

T P S T T — S — T — T . — T T T — — —,

FENDER-DECK AND PEDESTAL ASSEMBLIES

26

Serial No.

I EO S N R N R SR N O NN N DN RN ST B G SN B

8
(=]
g

S ot e St Mt S S St St St St S St St S S St ot e St S St et Mo St et St St e St

Description
Screw, self-tapping, rd. hd., no. 8 x 1/2" (4 used)
Reflector, red (2 used) (sub. for M43194)
Base, reflector (2 used)

Spring, pin, 5/32" x 1-1/2"

Stop, rubber

Clip, lock-out

Quadrant, shift, with lock-out clip assembled

Screw, mach., oval hd., 1/4" x 3/4" (2 used)

Nut, speed (2 used)

Edging, panel, vinyl (cut as required)

Pedestal and panel, manual lift (illustrated)(Sub. For AM 31523)

Pedestal and panel, hydraulic lift (Sub.ForAM 31603)

Washer, lock, 3/8" (2 used)

Nut, 3/8" (2 used)

Button, plug (headlights)

Button, plug (cigarette lighter)

Screw, cap, 5/16" x 5/8"

Nut, 5/16"

Washer, lock, 5/16"

Washer, 11/32" x 11/16" x .060"

Pad, rubber, R.H.

Pad, rubber, L.H.

Button, plug

Stripy anti-skid (2 used)

Washer, 11/32" x 11/16" x .060" (3 used)

Screw, self-tapping, 5/16" x 3/4"

Foot-tread pkg. (consist of 2 R.H. and L.H. tread per pkg.) (custom
colored tractors)

Decalcomania, model (110) (2 used) (custom colored tractors)

Decalcomania, model (112) (2 used) (custom colored tractors)

Decalcomania, "Hydraulic Lift" (custom colored tractors)

Fender Deck (Sub.For M42900) ¥
" " { » " » ) **

PC 3095 (1-69) - Printed in France




6 Tractors, Lawn and Garden -- 110 and 112 (100,001~ )
GRILLE AND COWL ASSEMBLIES
M 7749 J
Key Part No. Serial No. Description
1 N 10011 N - J-clamp (2 used)
2 M 40691 M Washer, spring (8 used)
3 M 42412 Rivet, shoulder (8 used
4 CA 13126 Plate, hinge, R.H. (Sub.For M 42416)
CA 13127 Plate, hinge, L.H. (shown)(Sub.For M 42417)
5 M 42410 Hinge, front (2 used)
6 M 42411 Hinge, rear (2 used)
7 DA 13141 Cowl assembly, L.H. (sub. for AM31481 and AM 32375)
8 AM 32325 Panel, grille with decal (shown) (sub. for AM31554)
AM 32324 Panel, headlight and grille with decal (sub. for AM31637)
9 M 42660 Decal, "Leaping Deer" (used with AM31554 and AM31637)
JD 5273 Decal, "Leaping Deer" (used with AM32324 and AM32325)

10 AM 32372
11 AM 31182
12 16H 166
13 3H 1519
14H 812
12H 304
14 DA 13140
15 3H 1268
14H 785
124 303

s — o, " o, E i, o, S g, P — S N o, T o, s, £ N

e Mot P et e P St S e S St St St i S N ! el Nt

Grille (sub. for AM31215)

Clip, spring (2 used)

Rivet, truss hd., 5/32" x 1/4" (2 used)

Bolt, cge., 3/8" x 1" (4 used)

Nut, 3/8" (4 used)

Washer, lock, 3/8" (4 used)

Cowl assembly, R.H. (Sub.For AM31480)
Bolt, cge., 5/16" x 1-1/4" (4 used)

Nut, 5/16" (4 used)

Washer, lock, 5/16" (4 used)

PC 3095 (1-69) - Printed in France



Tractors,

Lawn and Garden -- 110 and 112 (100,001 - ) 7

Key

~1on Ul

O 0o

10

M 7750

Part No.
42692
42693
42694
42695
42920
42921
42922
42923
44174
44175
31656

EZZKZZKZKZZ

AM 32299
AM 32301
AM 32303
AM 32305
M 42367
12H 310
14H 611
21H 1020
14H 778
12H 295
M 40748 M
21H 1017
14H 778
12H 295
M 40747 M

HOOD ASSEMBLY

Serial No.

et S S S S e St e St S St S Y St Yt Sl St " S S S e i e

Description
Strip, trim, "110 JOHN DEERE" (R.H. side)
Strip, trim, "JOHN DEERE 110" (L.H. side)
Strip, trim, '"112 JOHN DEERE" (R, H. side)
Strip, trim, "JOHN DEERE 112" (L.H. side)
Strip, trim, "Hydraulic Lift 110 JOHN DEERE" (R, H. side)
Strip, trim, "JOHN DEERE 110 Hydraulic Lift" (L. H. side)
Strip, trim, "Hydraulic Lift 112 JOHN DEERE" (R.H. side)
Strip, trim, "JOHN DEERE 112 Hydraulic Lift" (L. H. side)
Strip, trim, "JOHN DEERE" (left) (use with custom colored tractors)
Strip, trim, '""JOHN DEERE'" (right) (use with custom colored tractors)
Hood (green less trim strips) (Order trim strips required as shown )
above)
Hood with trim strips (red)
Hood with trim strips (yellow)
Hood with trim strips (blue)
Hood with trim strips (orange)
Bolt, mounting, hood (4 used)
Washer, int. tooth, 5/16" (4 used)
Nut, jam, 5/16" (4 used)
Screw, mach., 3/16" x 1/2" (2 used) (service only)
Nut, 3/16" (2 used)
Washer, lock, 3/16" (2 used)
Latch, hood
Screw, mach., 3/16" x 3/8" (2 used) (service only)
Nut, 3/16" (2 used)
Washer, lock, 3/16" (2 used)
Spring, latch

PC 3095 (1-69) - Printed in France



8 Tractors, Lawn and Garden -- 110 and 112 (100,001- )

SEAT, SPRING AND RELEASE LATCH

3 == s 5
' e—6
12 —~
5 10 11
68 2
Is=5 8
mrzst 12—
Key Part No. Serial No. Description
1 AM 31614 ( = )  Seat (used with green colored tractors) (John Deere - yellow cushion)
AM 32306 ( - ) Seat (red) (used with custom colored tractors)
AM 32307 ( - )  Seat (yellow) (used with custom colored tractors)
AM 32308 ( - ) Seat (blue) (used with custom colored tractors)
AM 32309 ( - )  Seat (orange) (used with custom colored tractors) -
2 19H 1936 ( - ) Screw, cap, 3/8" x 3/4" (4 used)
12ZH 304 ( - )  Washer, lock, 3/8" (4 used)
3 M 43225 ( - )  Spring, seat (2 used)
4 AM 31633 ( - ) latch, seat
5 19H 1732 ( - ) Screw, cap, 3/8" x 1-1/4" (4 used)
14H 812 ( - ) Nut, 3/8" (4 used)
12H 304 ( - )  Washer, lock, 3/8" (4 used) =
6 M 43224 ( - )  Spacer, seat (4 used)
7 24H 1312 ( - )  Washer, 13/32" x 1-3/8" x', 105" (4 used)
8 M 43222 ( - ) = Clip, seat latch, R.H.
9 24H 1224 ( - ) Washer, 11/32" x 1" x .060" (2 used)
10 S 148 M ( - ) Spring
11 M 43223 ( - ) Clip, seat latch, L.H. Y
12 24H 1308 ( - )  Washer, 13/32" x 1" x . 134" (4 used)

PC 3095 (1-69) - Printed in France




Tractors, Lawn

and Garden -- 110 and 112 (100, 001-

STEERING GEAR ASSEMBLY

3
14 & Q)
16 24\@ @@
\@ 18 5 g 7A ea
7— N3 @—wl é\
%—® 72— 20 ©00
o8 T e—21
27 23 7 —22
26 gﬁ &—23
25
%ﬁza
M 7334
Key Part No, Serial No, Description
1 M 42355 ( - )} Emblem, steering wheel
2 T 11220TU ( - ) O-ring (sub. for R30319R)
3 14H 866 ( - ) Nut, jam, 5/8" (3 used)
“ M 43800 ( - ) Wheel, steering (sub. for M42341)
5 M 42528 ( - ) Grommet, steering column
64A M 40410 M ( -130,000 ) Sub. M43744
6B M 43744 ( 130,001- )  Seal, bearing
7A M 40409 M ( -130,000 ) Sub. M43743
7B M 43743 ( 130,001= )  Bearing, shaft
8 M 40408 M ( =130,000 ) Retainer, bearing (sub. M43743)
9 AM 31922 ( - ) Gear assembly, steering (sub. for AM30093M)
10 37H 55 ( = ) Screw, tapping, 5/16" x 1/2" (2 used)
12H 303 ( - )  Washer, lock, 5/16" (2 used)
i1 M 40704 M ( - ) Clamp, steering column
12 19H 1731 ( - )  Screw, cap, 3/8" x 1" (3 used)
12H 304 ( - ) Washer, lock, 3/8" (3 used)
13 JD 7844 ( - ) Fitting, grease, drive, straight, 1/4"
14 R 26552 R ( = ) Ball, steel, 5/16" dia. (16 used)
15 AM 30867 ( -130,000 ) Kit, bearing (consists of two ball retainers and cu
steel balls) (sub. M43745, M43747, and AM3192
AM 31924 ( 130,001~ ) Kit, bearing (consists of bearings, retainers and cups)
16 M 41918 ( =-130,000 ) Plug, adjusting
M 43745 ( 130,001- )  Plug, adjusting (used with M43747 washer)
17 11H 235 ( - ) Pin, cotter, 1/8" x 1/2"
18  24H 1365 ( - )  Washer, 21/32" x 1" x , 090"
19 M 41917 ( - ) Seal, lever arm
20 AM 30980 ( - ) Retainer, with seal
21 AM 30176 M ( = ) Arm, lever, with cross bolt
22 M 42260 ( = ) Stud, taper
23 14H 856 ( - ) Nuat, jam, 1/2"
24 M 43747 ( 130,001~ )  Washer, spring
25 12H 301 ( = ) Washer, lock, 1/2" (2 used)
26 AM 30168 M ( = } Joint, ball, R.H. thread (2 used)
27 M 40043 M ( @ ) Link, drag
28 BP 13934E % Nut, Jam /2 (2 Used) %
14 H 856 *% Selt Locking Nut /2 (2Used) %%

PC 3095 (1-69) - Printed in France

;a and sixteen



10 Tractors, Lawn and Garden -- 110 and 112 (100,001~ )

FRONT AXLE, TIE ROD, AND STEERING ARM

Key Part No, Serial No. Description

AM 30662 Spindle, wheel, front, R.H. (illustrated) regular
AM 30663 Spindle, wheel, front, L.H. regular

AM 30712 Spindle, wheel, front, R.H. (illustrated) heavy-duty
AM 30713 Spindle, wheel, front, L.H. heavy-duty

M 41361 Washer, spindle (2 used)

M 40514 M Ring, snap (2 used)

12H 301 Washer, lock, 1/2" (4 used)

-

AM 30168 M
14H 856
M 40043 M
10  AM 30169 M
11 D 7759

(
(
(
(
(
(
E
( Joint assembly, ball (R,H, threads) (2 used) (service only)
(
(
E

12 AM 30370 M (
(
(
(
(
(
(
(
(
(
(
(
(
(

Nut, jam, 1/2" UNF (R.H. threads) (2 used) (service only)
Rod, tie, front, adjustable (2 used) (service only)
Joint assembly, ball (L.H, threads) (2 used) (service only)
Fitting, grease, straight, 1/8" (2 used)
Axle, front, with bushings assembled
Nut, slotted, UNF, 3/4"
Nut, jam, UNF, 1/2" (L.H. threads) (2 used) (service only)
Rod, tie, one-piece (2 used)
Bolt, king pin, 3/4" UNF x 3-1/2" (sub. for AM31199)
Bushing, spindle (4 used)
Bushing, king pin (2 used)
Arm, steering
Fitting, grease, straight, 1/4"
Bolt, with lower cone assembled
Strap, locking
Washer, 11/32" x 11/16" x .060"
24 37H 55 Screw, self-tapping, 5/16" x 1/2"
25 11H 236 Pin, cotter, 1/8" x 1"
26 BP 13934 E ¥ Self Locking Nut V2 UNF(4 Used) ¥
14 H 856 *¥% Jam Nut1/2 UNF (4 Used)

YooaUldw N

13 14H 902
14 144 881
15 AM 31125
16 M 43588
17 L 1314 C
18 P 1076 H
19 AM 31445
20 JD 7797
21 AM 31446
22 M 41348
23 24H 1136

e S N e e e St e et S R S St S St S el et S Y et "t el S o et

PC 3095 (1-69) - Printed in France



Tractors,

Lawn and Garden-- 110 and 112 (100,001~ )

11

FRONT WHEELS AND BEARING

2
|

1\K

M 7753

8 -&

" e
\ s

2 AM 30347 M

Key Part No. Serial No, Description
1 J 2375 M ( - ) Cap, spindle (2 used)
2 11H 239 { - ) Pin, cotter, 5/32" x 1" (3 used)
3 14H 918 ( - ) Nut, slotted, 5/8" (2 used)
* 4 JD 8188 ( - ) Cone, bearing (4 used)
>5 JD 8226 ( - ) Cup, bearing (4 used)
6 AM 30088 M ( - ) Wheel, disk, front, 3-3/4" rim, with cups assembled (GT-1, GT-4)
AM 30264 M ( - ) Wheel dmk, front, 5-1/2" rim, with cups assembled (GT-3)
7 M 41570 ( - ) Seal, ring (2 used)
8 AM 30346 M ( - ) Valve, tire, front, with cap and stem (GT-3 only)
REAR WHEELS
Key Part No. Serial No. Description
1 JD 1818 ( - )  Wheel, rear, 5" rim (2 used)
1820 ( - ) Wheel, rear, 7" rim (2 used)
JD 1823 ( - ) Wheel, rear, 12" x 8,50" (2 used) (GT-5)
( > )

Valve, tire (rear, wheels with tubeless tires)

PC 3095 (1-69) - Printed in France



12 Tractors, Lawn and Garden -- 110 and 112 (100,001~ )

BATTERY, CASE, AND STARTER CABLES

M 7755

Key Part No. Serial No. Description
1° M 40004 M [ - ) Bolt, battery (2 used)
2A 14H 84 ( =130,000 ) . Nut, wing, 1/4" (2 used)
2B 14H 286 ( 130,001= ) Nut, 1/4"
3  12H 297 ( -130,000 ) Washer, int. tooth, 1/4"
4 24H 1287 ( o )  Washer, 9/32" x 5/8" x .060" (2 used)
SA M 40003 M ( -130,000 ) Angle, battery
5B AM 32183 ( 130,001~ )} Retainer, battery
6 M 43094 ( = ) Base, battery
7 19H 1823 ( - ) Screw, cap, 5/16" x 1/2"
14H 785 ( - ) Nat, 5/16" _
8 AM 31551 ( - )} Cable, battery, positive, 11" long
9 M 41125 ( - ) Boot, battery cable
10 AM 30051 M ( - ) Cable, battery, ground, 17" long
11 R 359FN  ( 130,001- ) Spring (2 used)
12 AM 30768 ( - ) Cable, starter motor, 7-1/2" long
13 3H 1626 ( = ) Bolt, cge., 1/4" x 1/2"
14H 786 ( = ) Nut, 1/4"
14 12H 291 ( - )  Washer, lock, internal-tooth, 5/16" (2 used)
15 14H 882 ( - ) Nuat, jam, UNF, 5/16" (2 used)
16 19H 1227 ( - ) Screw, cap, 1/4" x 1/2" (5 used)
14H 786 ( - ) Nut, 1/4" (5 used)
12H 302 ( - ) Washer, lock, 1/4" (5 used)
17 M 43102 ( 130,001= )} Pad, battery
18 M 43103 ( 130,001= ) Pad, battery
19  ..eeeeesees.  ( 130,001~ ) Pad, battery (on fuel tank) (cut from M43102 or M43103)
20 AM 30094 * - ) Battery

*Note: Order Battery from Parts Depot

PC 3095 (1-69) Printed in France



Tractors, Lawn and Garden -- 110 and 112 (100,001~ ) 13

WIRING HARNESS AND ELECTRICAL SYSTEM

PURPLE & WHITE \\
o RED & WHITE

ENGINE

13 WHITE
__BLACK  BROWN

M 7756
Key Part No. Serial No, Description
1 AM 30700 ( “ ) Key and key ring (display card)
M 40718 M ( - ) Key, ignition (pkg. of 2)
2 AM 30771 ( =130,000 )  Switch, ignition
AM 31995 ( 130,001~ )  Switch, ignition (bronze colored case)
AM 32318 ( - )  Switch, ignition (112 Tractors with Kohler engine) (silver colored
: case)
3A AM 32174 ( -130,000 ) Harness, wiring, main (sub. for AM31552)
3B AM 31993 ( 130,001~ ) Harness, wiring, main
AM 32253 ( - ) Harness, wiring, main (112 Tractors with Kohler engine)
4 AM 30651 ( - )  Switch, safety
5 37H 42 ( - ) Screw, self-tapping, 3/16" x 3/8" (2 used)
6 AM 31220 ( - ) Ammeter, complete
7 12H 246 ( - )  Washer, lock, 3/16" (2 used)
8 M 42555 ( - )  Nut, brass, 3/16" (2 used)
9 M 43452 ( -130,000 ) Cap, ammeter (2 used)
10 AM 31334 ( = ) Regulator-Rectifier assembly (Kohler #234279) (Tecumseh #610749)
i1 N 10011 N ( - ) J-clamp
12 3H 1701 ( - ) Bolt, cge., 1/4" x 3/4" (2 used)
14H 786 ( - ) Nut, 1/4" (2 used)
12H 302 ( - )  Washer, lock, 1/4" (2 used)
13 AM 30768 ( - ) Cable, starter motor, 7-1/2" long
14 19H 1227 ( - ) Screw, cap, 1/4" x 1/2" (2 used)
14H 786 ( - ) Nut, 1/4" (2 used)
12H 297 ( - ) Washer, internal-tooth, lock, 1/4" (2 used)
15 AM 30182 M ( B ) Solenoid
16 12H 291 ( - ) Washer, lock, internal-tooth, 5/16" (2 used)
17 14H 882 ( - ) Nut, jam, UNF, 5/16" (2 used)
18 AM 31551 ( - ) Cable, battery, positive, 11" long
19 M 41125 ( - )  Boot, rubber, positive terminal
20 19H 1823 ( - ) Screw, cap, 5/16" x 1/2"
14H 785 ( - ) Nut, 5/16"
21 3H 1626 ( - )  Bolt, cge., 1/4" x 1/2"
14H 786 ( - ) Nut, ‘1/4" '
22 AM 30051 M ( - ) Cable, battery, ground 17" long
23 24H 1806 ( - )  Washer, 19/32" x 7/8" x .036"
24 M 43517 ( =130,000 ) Insulator, ammeter

PC 3095 (1-69) Printed in France




14

Tractors,

Lawn and Garden -- 110 and 112 (100,001~ )

Part No.
AM 31189
AM 31197
M 42646
19H 1898
14H 786
12H 302
M 40721 M
29H 483
AM 30069 M
AM 31850
AM 30177 M
M 40414 M
M 40413 M
M 40415 M
AM 30178 M
21H 1104
14H 631
M 40412 M
AM 30179 M
M 43951
T 13254 T
M 44112

M 7757

FUEL TANK,

LINE, AND FILTER

Line, fuel (10-foot length) (cut as required) (sub. for M40110M)
Clamp, hose (2 used)

17
ez\lmeflz 7A
8143
Serial No. Description
- ) Cap and gauge, fuel tank (1-1/2" 0.D.)
- ) Tank, fuel
- )} Strap, fuel tank (2 used)
- )  Screw, cap, 1/4" x 1-1/2" (2 used)
- ) Nut, 1/4" (2 used) -
- ) - Washer, lock, 1/4" (2 used
-130,000 ) Connector, straight
-130,000 ) Nipple, pipe, 1/8" std. x 3/4"
-130,000 )  Sub. AM31850
130,001~ )  Strainer and valve, fuel
-130,000 ) Base, filter, fuel (sub. AM31850)
-130,000 )  Screen, filter, fuel
-130,000 ) Gasket, filter, fuel
-130,000 ) Bowl, filter, fuel
-130,000 ) Cup, clamping
-130,000 ) Screw, mach., fill. hd., no. 10 x 5/8"
-130,000 ) Nut, no. 10
=130,000 ) Bail
-130,000 ) Valve assembly, needle
)
)
)

Label, "WARNING"

PC 3095 (1-69)

Printed in France



Tractors, Lawn and Garden -- 110 and 112 (100,001- ) 15

THROTTLE AND CHOKE CONTROL LEVERS

M7rsE

M 40153 M
12H 302
14H 786
AM 31289
AM 31789

(ﬂvh-@l\’l—“l‘lz
-~
— — T — —

AM 31790 (

6 M 43100
7 21H 1019
12H 295

—— —

Part No. Serial No.

N e S st 2t

e S et

Description

Knob (2 used)

Washer, lock, 1/4" (4 used)

Nut, 1/4" (4 used)

Lever, control, throttle and choke assembly

Wire and conduit assembly, 42" long (throttle only for 110-112)
(throttle and choke 112 with Kohler engine) (sub. for M43470 and
M43472)

Wire and conduit assembly, 44-3/4" long (choke only for 110-112)
(sub. for M43471 and M43473)

Clip, conduit

Screw, mach., 3/16" x 1/2"

Washer, lock, 3/16"

PC 3095 (1-69) Printed in France



16 Tractors, Lawn and Garden -- 110 and 112 (100,001- )
CYLINDER BLOCK AND VALVE INSERTS
(Kohler 8 Hp. K181S) (110 Tractor)
John Deere Kohler Tractor
Key Part No. , Part No. Serial No. Description
1 19H 1227 ©X-132-6 - )  Screw, cap, 1/4"x 1/2" (2 used)
12H 302 e ( - ) Washer, lock, 1/4" (2 used)
2 12H 302 X-20-1 ( - ) Washer, lock, 1/4" (6 used)
3 M 42101 240282 ( . ) Cover, pump pad
% M 42100 240281 ( - ) Gasket, fuel pump pad
5  AM 31751  A-234284  ( . ) Block, cylinder, bare
6 M 42014 ~ 230007-S ( . )  Guide, valve (2 used)
7SR 15\ R230-41 ( " ) Plug, expansion
8 M 42231 230170-5S ( - )  Inmsert, exhaust valve
- r AM 31758 A-234503 ( - )  Block assembly, short, 8 hp. K181S (complete with

. AM 31511

30335-D

(

cylinder block with cra ft, bearings and seals,
connecting rod with piston, internal governor parts
with regulating disk bearing plate, Stellite exhaust
valve and compression release camshaft)

Engine assembly, 8 hp. K181S (complete with cylinder
block assembly, crankshaft assembly, piston, valves,
camshaft, starter motor, air cleaner, ignition system
and carburetor, less muffler and heat shield)

PC 3095 (1-69) Printed in France



Tractors, Lawn and Garden -- 110 and 112 (100,001~

17

CYLINDER HEAD,

OIL PAN AND DIPSTICK

(Kohler 8 Hp. K181S) (110 Tractor)

M 7760

John Deere Kohler
Key Part No. Part No,
1 M 42020 230024
2 M 42040 230402
3 M 42010 220534
4 M 42034 230175
] M 42097 232810
6 14H 785 X-82-2
7 AM 31753 234394
8 M 43464 234395
9 15H 266 X-75-10
M 44059 234661
10 M 42067 231594
11 M 42027 230057
12 19H 2117 X-154-3
12H 303 revanes

-
w
[y
o]
H
-
~]
w
Purg

sreswaw

TR

— s — s — e, o, o — S i, s S o,

Tractor
Serial No.

e S S S S St S St S S el et et St St St

Description
Gasket, head
Head, cylinder
Washer (11 used)
Screw, cap, 5/16" x 1-1/2" (3 used)
Stud, 5/16" x 3" (4 used)
Nut, 5/16" (4 used)
Dipstick
Tube, dipstick
Plug, pipe, 3/8" (sub. M44059)
Plug, oil pan
Pan, oil
Gasket, pan
Screw, cap, 5/16" x 1" (4 used)
Washer, lock, 5/16" (4 used)
Screw, cap, 3/8" x 1" (4 used)
Washer, lock, 3/8" (4 used)

PC 3095 (1-69) Printed in Fiance



18 Tractors, Lawn and Garden -- 110 and 112 (100,001~ )

ENGINE GASKET AND SEAL KIT
(Kohler 8 Hp. K181S) (110 Tractor)

rA

~

ey

s

3
e

John Deere Kohler Tractor
Key Part No. Part No. Serial No. Description
i M 42006 210223% ( - ) Gasket, carburetor
2 M 42007 220174% ( - )  Gasket, breaker cover
3 M 42028 230071% ( - )  Gasket, bearing plate
<& M 42127 X-583-1% ( - )  Seal, frontoil, 1-1/2" O.D.
5 M 42100 240281% ( = )  Gasket, fuel pump pad
6 M 42027 23005 7% ( ) Gasket, pan
4 M 42024 230048%* { - )  Gasket, valve cover (2 used)
8 M 42128 X-583-2%  ( - ) Seal, rear oil, 1-5/8" O.D.
9 M 42023 23004 6% ( - )  Seal, breather
10 M 42020 230024 ( - )  Gasket, head

*Kit listed below contains all parts followed by an asterisk: (%) .
- AM 31027 231065 ( - )  Set, engine gasket

ENGINE OIL

Key Part No. Serial No, D ipti
escription
.: ﬁ\g gg;;g ( - ) Oil, engine (SAE SW-20) - 8 oz. can (carton of 6)
( - ) Cil, engine (SAE 30) - 8 oz. can (carton of 6)

PC 3095 (1-69) Printed in France



Tractors, Lawn and Garden -- 110 and 112 (100,001~ ) 19
ENGINE BREATHER
(Kohler 8 Hp. K1818) (110 Tractor)
John Deere Kohler Tractor
Key Part No. Part No. Serial No. Description
1 14H 786 X-81-1 ( - ) Nut, 1/4"
o 2 12H 302 X-20-1 ( - )  Washer, lock, 1/4"
3 AM 31059 A-230774 ( - ) Cover assembly, valve
4 M 42061 231419 ( - ) Filter, breather
5 M 42023 230046 ( - )  Seal, breather
6 M 42024 230048 ( - )  Gasket, valve cover (2 used)
7 AM 31051 A-230066 ( )  Breather assembly
S 8 M 42022 230043 ( ) Stud, valve cover

PC 3095 (1-69) Printed in France



20 Tractors, Lawn and Garden -- 110 and 112 (100,001- )

CRANKSHAFT, FLYWHEEL AND BLOWER HOUSING
(Kohler 8 Hp. K181S) (110 Tractor)

M 7763

John Deere Kohler Tractor

Key Part No. Part No. Serial No. Description
1 M 42127 X-583-1 - Seal, front oil, 1-1/2" O.D.

2 JD 9359 230151 Bearing, ball (2 used)

3 19H 1948 X-5-8 Screw, cap, 1/4" x 3/4" (4 used)

4 M 42115 X-25-55 Washer, copper, 1/4" (4 used)

5 43463 234318 Plate, bearing

6 Button, plug

7 Gasket, bearing plate

8 Seal, rear oil, 1-5/8" O.D.

9 Gear, ring

Flywheel with magnets and ring gear
Key, 3/16" x 1-1/2" (make from H64373 key stock)
Washer, lock, 5/8"

Nut, lock, 5/8"

Screen, grass, inner

Washer, 9/32" x 5/8" x .060"
Screw, mach., 1/4" x 5/8" (4 used)
Washer, lock, 1/4" (4 used)

Screw, cap, 1/4" x 3/8"

Washer, lock, 1/4"

Housing, blower

Baffle, cylinder

Screw, cap, 1/4" x 3/4" (4 used)

M

T 15964 T X-301-1

M 42028 230071

M 42128 X-583-2

M 43466 232649
10 AM 31756 A-234287
11 LR BN 231345
12 M 42114 X-25-15
13 P 48676 H X-119-14
14 M 43467 234392
15 24H 1287 X-25-68
16 21H 1023 X-166-2

12H 302 saseees
17 19H 2479 X-132-1

12ZH 302  .esess .
18 AM 31750 234393
19 M 42026 230054
20 19H 1948 X-132-2

12ZH 302  ssenees Washer, lock, 1/4" (4 used)
21 M 42076 231890 Decalcomania
22 M 43828 sessnas Screen, grass, outer (sub. for AM31351)
23 12H 302 X-20-1 Washer, lock, 1/4" (6 used)
24 14H 786 X-81-1 Nut, 1/4"
25 AM 31752 231767 Crankshaft

26 21H 1025 X-134-1
12H 302 cesenns
27 M 42048 230757
28 M 42098 232811
29 M 43086 cesssnse

Screw, mach., 1/4" x 3/4"
Washer, lock, 1/4"

Baffle, side air

Baffle, head

Spacer (4 used)

LI R DN O O B R O DA R T N A U DO AR G DN IR NN U NN D A RN NN A O AN N |
N N ot o et Nt Nt et Vot et St Nt Yl e S S S S gt " et et St s i St S S e i ot ot e

— — — p—, — — — — — — p— — — p— —, — — — — — S s S o o, S, S, i, o, e S, s, S

PC 3095 (1-69) Printed in France



Tractors, Lawn and Garden -- 110 and 112 (100,001- ) 21

PISTON, RINGS AND CONNECTING ROD (Kohler 8 Hp. K1815S)
(110 Tractor)

’
2/’@ 2 ’1
4 ‘ 4
3 73
&/
Mizés = 0 T T T " 4
John Deere Kohler Tractor
Key Part No, Part No, Serial No. Description

i AM 31143 231973
M 42085 232575
AM 31144 231974
M 42086 232576
AM 31145 231975
42087 232577
AM 31146 231976

- Ring set, std. (regular)

Ring set, std. (heavy-duty) -

Ring set, .010" oversize (regular)
Ring set, .010" oversize (heavy-duty)
Ring set, .020" oversize (regular)
Ring set, .020" oversize (heavy-duty)
Ring set, .030" oversize (regular)

=

{ RO O S IO B D N B B ]

M 42088 232578 Ring set, .030" oversize (heavy-duty)
2 M 42013 230004 Retainer, pin (2 used)
3 M Pin, piston, standard

M 42077 231954 Pin, piston, .005" oversize

M 42078 231955 Pin, piston, .010" oversize

4 AM 31064 A-234523
31065 A-234581
AM 31066 A-234583
AM 31067 A-234585

M 42044 230526

M 42043 230525

AM 31062 A-231801
AM 31063 A-231801-10

Piston assembly, standard (sub. for A231809)
Piston assembly, .010" oversize (sub. for A231811)
Piston assembly, .020" oversize (sub. for A231812)
Piston assembly, .030" oversize (sub. for A231813)
Screw, connecting rod (2 used)

Lock, screw

Rod, connecting, standard

Rod, connecting, .010" undersize

g

~y

(
(
(
(
(
(
(
(
42079 231956 (
(
(
(
(
(
(
(
(
(
(

S S St o et et St S Yt S St e S St S S St S St

PC 3095 (1-69) Printed in France



22 Tractors,

Lawn and Garden -- 110 and 112 (100,001- )

VALVES AND CAMSHAFT (Kohler 8 Hp. K1818S§)
(110 Tractor)

John Deere Kohler

Key Part No.

[

42047
42021
42015
42045
42016
42017
42099
42018
42037
42038
42025
42096
42095
M 31056

RBLew ~Noukw N
FRgemreELlsEsR

-
>

Part No.
230710 (
230027 (
230008 (
230582 (
230010 (
230011 (
240013 (
230013 (
230293 (
230294 (
230053 (
232777 (
232770 (
A-230155-8 (

Tractor
Serial No.

Description

Valve, exhaust
Valve, exhaust (Stellite) (service only)
Valve, intake
Valve, intake (Stellite) (service only)
Spring, valve (1-3/4" long) (2 used)
Retainer, spring (2 used)
Keeper, spring (4 used) (pkg. of 2)
Tappet, valve, intake
Spacer, camshaft, .005" (use as required)
Spacer, camshaft, .010" (use as required)
Pin, camshaft
Tappet, valve, exhaust
Spring, actuating, camshaft
Camshaft kit (ACR automatic compression release,

assembly with M42096 tappet)

PC 3095 (1-69)

Printed in France



T

ractors, Lawn and Garden -- 110 and 112 (100,001~

23

GOVERNOR AND LINKAGE (Kohler 8 Hp. K1815)
(110 Tractor)

John Deere Kohler

Part No.
14H 786
M 42117
19H 1914
M 42120
12H 315

M 42700

M 42090

M 42091

M 42029
10 M 42041

M

M

M

M

Lo~ s wn H§
-

42119
42082
42042
42116

19 M 42060
20 M 42112
21 M 42031

X-67-46
X-18-2
230117
232614
232617
230078
230476
X-67-5
232513
230477
X-25-58
A-230540
X-293-4
A-235157
X-25-13
231355
X-25-12
230125-8

Tractor
Serial No.

oE LA

[ S S B B |

et o e e e e i e S Sl S St e S S e e e Y i

Description
Nut, 1/4"
Washer, 1/4" (2 used)
Screw, cap, 1/4" x 1"
Screw, self-tapping, .164" x 3/8"
Washer, lock, .164"
Spring, anti-surge (service only)
Lever, governor
Spring, governor
Linkage, governor
Bushing, governor
Screw, drive
Disk, regulating
Bracket, speed control
Washer, governor shaft
Shaft assembly, governor cross
Bearing, needle
Gear, governor
Washer, brass
Pin, governor stop
Washer, copper
Shaft, governor

PC 3095 (1-69)

Printed in France



24 Tractors, Lawn and Garden -~ 110 and 112 (100,001~ )

CARBURETOR AND AIR CLEANER (Kohler 8 Hp. K181§) (110 Tractor)

——11

15 AM 31074 B-231739
16 19H 1948 X-140-1
BT 12H 297 seevns .
18 M 42006 210223
19 M 43462 234396
20 120 302 X-20-1
21 M 42125 X-380-1
22 M 43129 X-689-1
23 AM 31039 231555

Carburetor assembly

Screw, cap, 1/4" x 3/4" (3 used)

Washer, lock, internal-tooth, 1/4'" (2 used)

Gasket, carburetor

Bracket, choke

Washer, lock, 1/4"

Connector, straight

Clip, choke cable

Kit, carburetor repair (consists of M41992, M41993,
M41994, M42004 and AM31025)

Gasket, air cleaner

Screw, .164" x 3/8"(3 used)

Base, air cleaner

Washer, lock, No. 10

Screw, mach., No. 10 x 3/8" (2 used)

Filter, air

Cover, air cleaner

Washer, copper, air cleaner

Nut, lock, wing

Decalcomania, air cleaner cover

B8 12
M 7342
John Deere Kohler Tractor
Key Part No. Part No. Serial No. Description
i M 42093 232635 ( - ) Needle, high speed
2 M 41998 200383 ( ; )  Spring, high speed needle
3 M 42083 232555 ( ) Spring, idle speed screw
4 M 42084 232556 ( )}  Screw, idle speed
5 M 42003 200438 ( )  Screw, idle adjustment
6 M 41996 200381 ( ) Spring, idle adjustment screw
7 M 41993 200375 ( )}  Gasket, bowl ring (sub. AM31039 kit)
8 M 42004 200439 ( }  Gasket, bowl (sub. AM31039 kit)
9 AM 31021 200408 ( ) Float and lever
10 M 42002 200418 ( ) Bowl, carburetor
11 M 41992 200372 ( )  Gasket, bowl bolt (sub. AM31039 kit)
12 M 43568 200420 ( )  Bolt, bowl (sub. for AM31022)
13 M 41994 200376 ( }  Pin, float
14 AM 31025 200443 ( ) Needle and seat, float
( )
( )
( )
( )
( )
( )
( )
( )
( )

@it 1Ty e PRy ERL YL

24 M 43062  .......
25 37H 43 X-67-43
26 AM 31636 sessene
27 12H 315 X-18-2
28 21H 996 X-51-12
XK'29 AM 31400 235116
30 M 43108 2351027
31 M 42110 A-53-6
32 M 42123 X-276-4
33 M 43438  .......

e — e —
[ O I D E I RO O B T

et o e e e Nl Nt e S

PC 3095 (1-69) Printed in France



T

ractors,

Lawn and Garden -- 110 and 112 (100, 001- )

25

Key

1
2
3
4
5

8
g
10
11

12
13
14
15
16
17
18

19
20

21
22
23

MAGNETO - ALTERNATOR ASSEMBLY (Kohler 8 Hp. K1818)
(110 Tractor)

M 7767

John Deere Kohler

Part No.
21H 1017
12H 295
M 43560
M 42007
AM 31140
M 42009
M 43468
AP 19170
AF 2180
AR 14020
AM 31592
AM 31591
M 43100
21H 1287
12H 302
AM 31589
M 43171
AM 31590
21H 1176
AM 31573
AM 31663
19H 1791
12H 302
AM 31574
21H 1114
12H 321
M 43469
AM 31757
M 42035
N 10011

Part No.
X-131-1
232535
220174
220475
220476
X-489-2

HR 232604

R LN N NN
220791
234424
275183
X-52-20
X-20-1
234422
235758
234421
234423
A-234282
236473
X-132-9
X-20-1
235786
X-144-2
232510
A-234443
230249

N 275303

o, s s s, s N i s s s P, P P P, N, S s S L i o,

Tractor

Serial No, Description

Screw, mach., 3/16" x 3/8" (4 used)
Washer, int. tooth, 3/16" (4 used)
Cover, breaker (sub. for AM31044)
Gasket, breaker cover

Points, breaker

Bracket, breaker

Rod, breaker

Plug, spark (Champion type J-8
Plug, spark (AC type 45-M or R-
Plug, spark (Prestolite 14-7 or 14
Boot, spark plug

Wire, lead, spark plug

Clip, cable

Screw, mach., 1/4" x 1-1/4" (2 used)
Washer, lock, 1/4" (2 used)

Coil, magneto, with leads

Clip, coil

Core, stator

Screw, coil clip

Stator assembly, magneto-alternator
Plug, coupler

Screw, cap, 1/4" x 1-1/4" (2 used)
Washer, lock, 1/4" (2 used)
Condenser

Screw, mach., rd. hd., no. 6 x 1/4"
Washer, int. tooth, no. 6

Clip, lead

Lead, condenser

J-clamp

J-clamp

46

7k ok BEE R

LI I R A D A R A

|l
it et et S St S St St S St o St et St St St o et et e St et St e et St et st St et

or XJ-8) T\.h.n.d«.o:\ SE

R§3} LHhhﬂJ{:.ﬂ' L7G C

PC 3095 (1-69)

Printed in France




26 Tractors, Lawn and Garden -- 110 and 112 (100,001~ )

STARTER MOTOR (Kohler 8 Hp. K1818)
(Bosch Model No. SME12A 12)

John Deere Kohler Tractor
Key Part No. Part No. Serial No. Description
1 AM 31754 A-232981 - Motor, starter, complete (Bosch #SME12A 12)
2 19H 2545 234380 - Screw, cap, 3/8" x 1-3/8" (2 used)
12H 304 S v - Washer, lock, 3/8" (2 used)

3 M 43286 236577 - Bolt, thru (2 used)

4 AM 31661 236564 - Cap, commutator end with brush spring and brush
5 12H 295 236574 - Washer, lock, no." 10 (2 used)

6 AM 31658 236576 % Kit, brush and spring (2 used)

7 M 41860 236572 Washer, insulating (2 used)

8 Washer, 9/32" x 5/8" x .060"

9 14H 786 236575 Nut, 1/4" (2 used)

10 12H 297 X-20-1
11 AM 31662 236571
12 M 43287 236570

M 41858 236568

M 41859 236569
13 AM 31755 236566
14 AM 30941 236565

Washer, lock, 1/4" (2 used)

Armature

Washer, spacing, .005" thick (use as required)
Washer, spacing, .010" thick (use as required)
Washer, spacing, .020" thick (use as required)
Cap assembly, drive end, with bearing

Drive assembly, complete

e o et S St St ot T e St St St S St St et ot

(
(
(
(
(
(
E
24H 1287 236573 (
(
(
(
(
(
(
(
(

E R0 % E N GE kK

PC 3095 (L-6Y) Prnnted in France




1'

Tractors, Lawn and Garden -- 110 and 112 (100,001~ ) 27

MUFFLER AND HEAT SHIELD
(Kohler 8 Hp. K181S) (110 Tractor)

5 6"""--—.. /”__‘- ~
\ "" .-F'-'_—-_
1 “"/,.-""“‘ e \
* L .

..__,q
\
.

‘ / S T A |
|"\ / Il \‘T L ’
I NlgaeT /7, 4
L= o iy b
l’\\ J / 2] //// /
\\ : e ,// : s
-t

M 7768 A - -
John Deere Kohler Tractor
Key Part No. Part No. Serial No. Description
1 14H 785 X-82-2 ( - ) Nut, 5/16" (4 used)
2 M 42010 220534 ( - )  Washer (11 used)
3 37H 101 SkaENs ( - )  Screw, tapping, 5/16" x 1"
4 AM 31535 SR ( - )  Shield, heat
5 CA 60026 e e ( - ) Muffler (Sub.For AM 31617)
6 AM 31268 s ( - ) Clamp, muffler
7 M 43101 ——— ( - } Elbow, exhaust
8 24H 1308  ....... ( - )  Washer, 13/32" x 1" x . 134"
9 M 43465 AC1536 ( - )  Nut, lock, 1"

PC 3095 (1-69) Printed in France




28 Tractors,

Lawn and Garden -- 110 and 112 (100,001- )

CYLINDER BLOCK,

John Deere
Key Part No.
1 M 43137
) JD 9384
3 M 43140
M 43141
4 AM 32328
8 J 21340 N
6 M 43939
7 19H 1227
12H 302
8 19H 1731
12H 304
9 M 43136
10 T 15964 T
11 M 43150
12 AM 32329
13 24H 1698
14 P 48676 H
15 M 43142
16 M 43938
17 M 43138
18 M 43139
19 19H 1227
12H 304
20 AM 32327
e AM 32332

LA AM 32201

M7t

Kohler

Part No.
X-379-6
235376
235070
235757
B-237077
X-366-1

236488
X-132-6
X-20-1
X-159-2
X-271-30
X-301-1
236285
A-236864
X-25-88
X-119-4
235007-5
235170-S
235025
235026
X-132-6
A-237078
A-237095

43593D

—— o —

— — — — — — f— — — — p—, — — i — — p— p— —

Tractor

CRANKSHAFT AND FLYWHEEL (Kohler 10 Hp. K241AS)
(112 Tractor)

Serial No. Description

(S B CEN S DN U G e SN G NS (O T M N T

Seal, oil, 2-3/8" O.D.

Bearing, ball (2 used)

Gasket, bearing plate, .010" thick

Gasket, bearing plate, 1/32" thick

Crankshaft

Key, 1/4" x 3/16" x 1-3/8" long (cut J21340N as
required)

Plate, bearing -

Screw, cap, 1/4" x 1/2" (6 used)

Washer, lock, 1/4" (6 used)

Screw, cap, 3/8" x 1" (8 used)

Washer, lock, 3/8" (8 used)

Seal, oil, 2" O.D.

Plug, button (2 used)

Gear, ring

Flywheel, with ring gear and magnet ring

Washer, 25/32" x 1-3/8" x 1/4"

Nut, lock, 5/8"

Guide, valve (intake or exhaust)

Insert, exhaust valve

Gasket, camshaft cover

Cover, camshaift

Screw, cap, 1/4" x 1/2" (4 used)

Washer, lock, 3/8" (4 used)

Block, cylinder, bare

Block assembly, short engine (10 hp. K241AS) (complete
cylinder block with crankshaft, bearings and seals, con-
necting rod and piston, internal governor parts, valves
and camshaft, points, bearing plate and oil fill tube)

Engine, complete (10 hp, K241AS) (consists of cylinder
bloci(, crankshaft assembly, piston, valves, camshaft,
alternator, starter motor, air cleaner, ignition system
and carburetor -~ less muffler and heat shield)

et St o S s S Nt S S S o o S S et S N Yt Y St St St ot Vot St

" PC 3095 (“1_-69) Printed in France




Tractors,

Lawn and Garden -- 110 and 112 (100,001 - ) 29

CYLINDER HEAD,

14H 812
24H 1304
M 43147
M 44145
M 43944
19H 1765
M 43163
M 44152
19H 1732
12H 304
M 44059
19H 1731
12H 304
M 44147
21H 1301
AM 32365
AM 32366
12H 295

-
O VOO uiPwNe=

ol ol ol ol
b wN

John Deere
Key Part No.

l—ms
2——m
3

MFriz2

Kohler
Part No.

X-83-2
270889
235679
236675
236705
270721
235353
235352
X-159-3
X-75-10
X-159-2
237064
X-50-49
237080
237081
X-22-9

OIL PAN,

—— i — — — — — — — — — — — — — p—

Tractor
Serial No,

B AT I G A I G S D R |

e ot S g ot Nt S St et St g St St Ve e S St St

Ll B
TR
o

AND DIPSTICK (Kohler 10 Hp. K241AS)
(112 Tractor)

=
e
A b2 "'\":\ 14
e o =
o2 ;-_," ) L
€1 =iy
N :
SN :
- A
LNEZZ 2223 ! o2
\\.‘iﬁ ;\.:.f,zz \‘ N ) \
! 13
16

Description
Nut, 3/8"
Washer, 13/32" x 23/32" x . 120" (10 used)
Stud, heat shield retainer, 3/8" x 3-5/8" (3 used)
Head, cylinder
Gasket, cylinder head
Screw, cap, 3/8" x 1-3/4" (6 used)
Gasket, o0il pan
Pan, oil
Screw, cap, 3/8" x 1-1/4" (4 used)
Washer, lock, 3/8" (4 used)
Plug, drain
Screw, cap, 3/8" x 1" (4 used) (engine to frame)
Washer, lock, 3/8" (4 used)
Gasket, fill tube
Screw, mach., 10-24 x 1/2" (3 used)
Tube, oil fill
Dipstick, oil
Washer, lock, no. 10

PC 3095 (1-69)

Printed in France



30 Tractors, Lawn and Garden -- 110 and 112 (100,001~ )
ENGINE BREATHER ASSEMBLY (Kohler 10 Hp. K241AS)
(112 Tractor)
A
e iy
:\\g;f;;fié;j
11 : u;)sfff:‘f \
/10\\ #Ji r;;’:?”l
9 A,
8 N (//}/ 4
: 6\\§“% o el
2 N —_,/’
2} \\\0\7 =
A 5
\ o
M 7252
John Deere Kohler Tractor
Key Part No. Part No. Serial No. Description
1 14H 786 X-81-1 ( - ) Nut, 1/4"
2 12H 302 X-20-1 ( - ) Washer, lock, 1/4"
3 M 43118 235551 ( - ) Stud, valve cover
4 M 43119 275143 ( - ) Cover, valve
5 M 43113 231032 f - )  Seal, breather
6 M 43120 275144 . - ) Gasket, valve cover, outer
7 M 43117 235118 ( - ) Filter, breather
8 M 43116 235117 ( - )  Baffle, breather
9 M 43114 235047 ( - ) Reed, breather
10 AM 31560 235631 ( - )  Plate assembly breather
11 M 43115 235048 ( - )  Gasket, valve cover, inner
ENGINE BALANCE GEARS (Kohler 10 Hp. K241AS)
(112 Tractor)
£
j \
- 3\..__,
M 7253
John Deere Kohler Tractor
Key Part No. Part No. Serial No. Description
1 M 43940 X-269-34 ( - ) Ring, snap (2 used)
2 M 43941 236504 ( - ) Spacer, .020" (2 used)
3 M 43942 236509 ( - )  Shim, .005" (use as required)
& AM 32067 A-36507 ( - ) Gear, balance (2 used)
5 M 43943 236510 ( - ) “Spacer, .010" (2 used)
6 JD 9893 236506 ( - ) Bearing, gear (2 used)
7 M 4064 236559 ( - ) Stud, gear (2 used)

PC 3095 (1-69) Printed in France




Tractors, Lawn and Garden -- 110 and 112 (100,001~ ) 31

ENGINE GASKET AND SEAL KIT (Kohler 10 Hp. K241AS)
(112 Tractor)

3
o
é;
John Deere Kohler Tractor
Key Part No. Part No. Serial No. Description
1 M 43944% 236705 ( - ) Gasket, cylinder head (sub. for M43145)
2 M 44147 237064 ( - )  Gasket, oil filler tube
3 M 43140% 235070 ( - ) Gasket, bearing plate, .010" thick (3 used)
4 M 43136k X-271-30 ( - )  Seal, crankshaft, 2" O.D. (flywheel side)
M 43137%  X-379-6 ( - ) Seal, crankshaft, 2-3/8" O.D. (PTO side)
5 M 43163¢ 235353 ( & ) Gasket, oil pan
6 M 42100% 240281 ( - ) Gasket, pump cover
7 M 43138¢ 235025 ( - ) Gasket, camshaft cover
8 M 42007 220174 ( - )  Gasket, breaker cover (12 hp. K301AS)
9 M 43113 231032 ( - )  Seal, breather
10 M 43120% 275144 ({ - ) Gasket, valve cover (outer)
11 M 43115% 235048 ( - ) Gasket, valve cover (inner)
12 M 43131% 275167 ( - ) Gasket, carburetor flange
13 M 43107 275341 ( )  Gasket, air cleaner to carburetor

*Kit listed below contains all parts followed by an asterisk: (%)
- AM 32345 235165 ( - ) = Kit, gasket and seal

PC 3095 (1-69) Printed in France



32

Tractors, Lawn and Garden -- 110 and 112 (100,001~

PISTON AND CONNECTING ROD (Kohler 10 Hp. K241AS)
(112 Tractor)

-
|

John Deere Kohler Tractor
Key Part No. Part No. Serial No. Description
1 AM 32341 235287 - Ring set (standard)

AM
AM
AM
2 AM
AM
AM
AM
M
M
AM

AM 32340 A235383-10
12H 304 X-22-1

3
4
5
6 M
7
8 M

32342 235288
32343 235289
32344 235290
32335 A235611
32336 A235569
32337 A235571

E Ring set, .010" (oversize)
(
(
(
(
32338  A235616  (
(
(
(
(
(
(
(

Ring set, .020" (oversize)

Ring set, .030" (oversize)

Piston assembly (standard)

Piston assembly, .010" (oversize)
Piston assembly, .020" (oversize)
Piston assembly, .030" (oversize)
Retainer, pin (2 used)

Pin

Rod, connecting (standard)

Rod, connecting (.010" undersize)
Washer

Washer, lock, 3/8"

Screw, connecting rod

44153 235004
44154 235572
32339 A235383

43167 235003

e et S S S et et S St o St S e St St

43168 236611

PC 3095 (1-69) Printed in France




T

ra~tors; Lawn and Garden -- 110 and 112 (100,001~ )

33

VALVES AND CAMSHAFT (Kohler 10 Hp. K241AS)
(112 Tractor)

John Deere Kohler

Part No.
43126
43123
43122
43125
42019
42017
43121
42099
31561
43124
43127
43128
42095
M 31562

el el
w N HO\O@‘\IO&‘”#WN#E

ZZZZ;ZKZZZEZZ

=

Part No.
235838
235011
235010
235168
230020
230011
235008
240013
A-235327
235053
275066
275067
232770
A-235646

— — — — — — — — — — — — — p—,

Tractor
Serial No.

e e et St e St St St et o ot gt e

Description
Valve, exhaust
Retainer, spring, upper (2 used)
Spring, valve, intake, 1-25/32" long
Spring, valve, exhaust
Rotator, exhaust valve
Retainer spring, lower, intake valve
Valve, intake
Keeper, valve (4 used)
Tappet, valve (2 used)
Pin, camshaft
Spacer, camshaft, .005" (use as required)
Spacer, camshaft, .010" (use as required)
Spring, actuating, camshaft
Camshaft assembly, ACR

PC 3095 (1-69)

Printed in France



34 ( T

ractors, Lawn and Garden -- 110 and 112 (100, 001 -

GOVERNOR AND LINKAGE (Kohler 10 Hp. K241AS)
(112 Tractor)

John Deere Kohler

Key Part No, Part No.
1 M 43154 235494

2 19H 2107 X-5-4

3 M 42117 X-25-72
& 14H 786 X-81-1

5 AM 31572 275062

6 12H 246 X-19-1
7 14H 631 X-70-3
8 M 43152 235078

9 M 43153 235476
10 M 43284 X-269-28
11 AM 31570 A-235256
12 M 42124 X-293-4
13 AM 31571 A-235743
14 M 43151 X-25-67
15 M 42060 231355
16 M 42115 X-25-55
17 M 43157 236412
18 M 43156 236411
19 M 43160 236415
20 M 44150 237069
21 M 43283 275690
22 M 43158 236413
23 M 43155 235496
24 24H 1285 X-25-63
25 12H 302 X-20-1
26 19H 1791 X-132-9
27 30H 15 X-230-11
28 M 43172 235125-5

Tractor
Serial No.

{ I

{ U T O S R B |

et S N S S S et ot et St St S St St "l St S S St S S St S S St St St ot

Description
Lever, governor
Screw, cap, 1/4" x 1-1/4"
Washer, 1/4" (2 used)
Nut, 1/4"
Joint, ball, adjustable (2 used)

. Washer, lock, 3/16" (2 used)

Nut, UNF, 3/16" (4 used)
Rod, throttle

Bushing, governor

Ring, snap

Shaft, cross, governor
Bearing, needle

Gear, governor

Washer, thrust, brass, governor gear
Pin, governor stop

Washer, governor pin
Screw, adjusting

Spring, adjusting screw
Spacer

Lever, adjusting screw
Washer, tension

Bracket, speed control
Spring, governor

Washer, 17/64" x 1/2" x .060"
Washer, lock, 1/4"

Screw, cap, 1/4" x 1-1/2"
Plug, expansion, 1-1/8"
Shaft, governor

PC 3095 (1-69)

Printed in France

"




Tractors, Lawn and Garden =-- 110 and 112 (100,001~ )

35

WOON O U W
<

16
17
18
19
20

HEAT SHIELDS,

M7

John Deere Kohler

Part No.

CA 13200
AM 31268
29H 518
AM 32363
M 43981
M 44144
AM 32370
M 44142
19H 1948
T 15964
M 43975
M 40175
19H 2102
24H 1287
12H 302
19H 1227
19H 1919
24H 1287
12H 302
M 43978
37H 42
24H 1283
M 43111
37H 101

Part No.

T X-301-1

M sesssnne

—— T e, "~y . o, s e, S o, o g o g

Tractor
Serial No.

L JN DN U O BN U G N R ER U N SN U S SR G A S T U

Nt St Sl N St Nt St St gt Nl Nt gt St it St St et St st st St "t ot St

BLOWER HOUSING AND MUFFLER
(Kohler 10 Hp. K241AS)
(112 Tractor)

Description
Muffler ( Sub.For AM 32120)
Clamp, muffler
Pipe, exhaust
Deflector, heat
Extension, heat deflector
Baffle
Housing, blower
Baffle
Screw, cap, 1/4" x 3/4" (4 used)
Plug, button (2 used)
Screen, grass
Edging, vinyl, 24" (use as required)
Screw, cap, 1/4" x 2" (2 used)
Washer, 9/32" x 5/8" x .060" (4 used)
Washer, lock, 1/4" (4 used)
Screw, cap, 1/4" x 1/2" (2 used)
Screw, cap, 1/4" x 5/8" (2 used)
Washer, 9/32" x 5/8" x .060" (4 used)
Washer, lock, 1/4" (4 used)
Spacer, screen (2 used)
Screw, self-tapping, mo. 10 (2 used)
Washer, 7/32" x 9/16" x ,048" (2 used)
Baffle, air, side
Screw, self-tapping, 5/16" x 1"

PC 3095 (1-69)

Printed in France



36 Tractors, Lawn and Garden -- 110 and 112 (100,001~ )

Key
1
2 M 41998
3 19H 1905
12H 291
4 M 43132
5 21H 968
6 M 43131
7 M 43133
8 M 41996
9 AM 31563
10 M 43130
11 M 43285
12 M 43129
13 M 41993*
14 M 42004%
15 AM 31021
16 M 43135
17 M 41992%
18 M 43934
19 M 41994%
20 AM 31025%
*,. AM 31039

E-235058
236458
X-391-1
X-689-1
200375
200439
200408
235448
200372
221116
200376
200443
231555

— — — — — — — — o — — — — —, — — — — — — — —

Tractor
Serial No.

-
-
-

e St ot e S St ot S e e S St ot St St ot St et S Nt et

CARBURETOR (Kohler 10 Hp. K241AS)
(112 Tractor)

1/—=

18—

Description
Needle, high speed
Spring, high speed needle
Screw, cap, 5/16" x 1" (2 used) _
Washer, int. tooth, 5/16" (2 used)
Spring, throttle lever

" Screw, throttle adjusting

Gasket, carburetor

Needle, idle adjusting

Spring, idle adjusting

Carburetor, compléte

Bracket, choke

Connector, fuel line, 90°

Clip, choke cable

Gasket, bowl (sub. AM31039 kit)

Gasket, bowl (sub. AM31039 kit)

Float with lever

Bowl

Gasket, bowl screw (sub. AM31039 kit)

Screw, bowl

Pin, float

Valve assembly, float

Kit, carburetor repair (consists of parts marked with
asterisk %)

PC 3095 (1-69) Printed in France




A

Tractors, Lawn and Garden -- 110 and 112 (100,001~ ) 37

AIR CLEANER
(112 Tractor)

M 7716

John Deere Kohler Tractor
Part No. Part No, Serial No. Description
M 42123 X-276-4 Nut, wing
M 42110 A-53-6 Washer, copper
M 43108 235102 Cover, air filter
M 43438 220720 Decal, air cleaner

(
(
E
31400 35116 ( Filter. aix .
S gmﬁ's' 1558 2; ;35 101 (
(
(
(

Base, air cleaner
21H 1335 X-167-2 Screw, pan hd., no. 10-32 x 5/16" (3 used)
24H 1283 X-25-79

Washer, 7/32" x 1/2" x .048" (3 used)
M 43107 275341 Gasket, air horn

e e e s S S S

FUEL PUMP (Kohler 10 Hp. K241AS)
(112 Tractor)

M7l

John Deere Kohler Tractor
Part No. Part No. Serial No. Description

AM 32330 A235807 ®- Pump, fuel
M 42100 240281 - Gasket (fuel pump to block)
19H 1919 X-161-1 Screw, machine, 1/4" x 5/8" (2 used)
M 43951 R Line, fuel (10 ft. length, cut as required)
T 13254 T X-309-14 Clamp
M 43285 X-391-1 Elbow, fuel line
AM 32331 230675 Kit, repair (includes diaphragms, valves, and gaskets)
M 43100 236468 Clip, cable

CO~JOh U1 o =
— — p— — — — — —
St St St st “® gt " g

PC 3095 (1-69) Printed in France



38 Tractors, Lawn and Garden -- 110 and 112 (100,001~ )
IGNITION SYSTEM (Kohler 10 Hp. -K241AS)
(112 Tractor)
|
&
M7719
John Deere Kohler Tractor
Key Part No. Part No. Serial No. : Description
1 21H 1017 X-131-1 ( - ) Screw, mach., 3/16" x 3/8" (4 used)
12H 295  sosumwns { - ) Washer, int. tooth, 3/16" (4 used)
2 M 43560 232535 ( - ) Cover, breaker (sub. for AM31044)
3 M 42007 220174 ( - )  Gasket, breaker cover
4 AM 31140 220475 ( - ) Points, breaker
5 M 42009 220476 ( - )  Bracket, breaker
6 M 44161 X-489-1 ( - ) Rod, breaker
7 AT 514 T 235041-8 ( & )  Plug, spark (Champion H-10)
AT Y7208 T s ( - )  Plug, spark (Prestolite 14-17B)
AM 153571 ieeiins ( - ) Plug, spark (AC 45L)
8  AM 32072  A231960  ( & ) Wire, spark plug
9 M 43282 236450 ( - ) Clip
10 37H 43 X-67-43 ( - ) Screw, sheet metal, no. 10 x 3/8"
11 AT 10399 T 231281 ( - ) Coil
12 M 44166 237079 ( - } Bracket
13 198 1227  seveasws { - ) Screw, cap, 1/4" x 1/2" (2 used)
12H 302  Liieeaas ( - ) Washer, lock, 1/4" (2 used)
14H 786  ........ ( - )  Nut, 1/4" (2 used)
14 AM 31020 230722 { - ) Condenser
15 21H 1114 X-144-2 ( = ) Screw, mach., rd. hd., no. 6 x 1/4"
16 AM 32333 A230371 ( - ) Lead, breaker point
17 M 43162 220297 ( - ) Grommet
18 AM 32334 237065 { - ) Stator
19 21H 1312 X-50-7 ( - ) Screw, mach., no. 10-32 x 1" (4 used)
20 M 44148 237088 ( - ) Comnnector (three wire)

PC 3095 (1-69)

Printed in France



Tractors, Lawn and Garden -- 110 and 112 (100,001~ ) 39

STARTER MOTOR (Kohler 10 Hp.-K241AS)
Bosch Model SME12A11 (112 Tractor)

John Deere Kohler

AM 31568
19H 2545
12H 304
M 43286
AM 31661
12H 295
AM 31658
M 41860
24H 1287
14H 786
12H 297
AM 31662
M 43287
M 41858
M 41859
AM 31660
AM 31659

e
M= OWo U kW NHE

e
B W

Part No.

Part No.
A-236396
234380
236577
236564
236574
236576
236572
236573
236575
X-20-1
236571
236570
236568
236569
236563
236562

LI I R SR AU EE BT R G B DN B T B A |

R e

Description
Motor, starter, complete
Screw, cap, 3/8" x 1-3/8" (2 used)
Washer, lock, 3/8" (2 used)
Bolt, thru (2 used)
Cap, commutator end with brush and spring
Washer, lock, no. 10 (2 used)
Kit, brush and spring (2 used)
Washer, insulating (2 used)
Washer, 9/32" x 5/8" x .060"
Nut, 1/4" (2 used)
Washer, lock, 1/4" (2 used)
Armature
Washer, spacing, .005" thick (use as required)
Washer, spacing, .010" thick (use as required)
Washer, spacing, .020" thick (use as required)
Cap assembly, drive end, with bearing
Drive assembly, complete

PC 3095 (1-69)

Printed in France



40

Tractors, Lawn and Garden -- 110 and 112 (100,001~ )

~

weoNOUT hwn H§

CYLINDER BLOCK, CRANKSHAFT AND FLYWHEEL (Tecumseh 10 Hp. HH100)
(112 Tractor)

M 7769

John Deere
Part No.

19H 1914
12H 302
M 41788
AM 31091
19H 1996
12H 302
AM 31759
JD 7449
JD 8104
M 42180
AM 31221
M 42162
14H 778
26H 17
AM 31113
M 43518
M 42193
M 42194
M 42195
M 42204
M 43458
19H 2127
12H 303

19H 1919
12H 302
15SH 266
M 43457
M 42160
21H 1336
M 41778
AM 31742

AM 31515

Tecumseh
Part No.

30564

31950
650588
32580
31928
31932
31956
32059A
31931
650154
650592
32261
32599
31970
31971
31972
32031
32577
650512
610746
650593
650594
650561

32579
31929
650591
27652
758128

758129

" r— — — £ — — — — — — — — g— — — — — — —, — — — — T~ —. . p— — —.

Tractor
Serial No.

"EO I U S N O P W S R N G R O RO B B NN G |

g FLE L 2 8 0 LA

T e S e Yo S o " S S o S S ot Vo S Yot S St S St St S S St S S s St e "t ot et St

Description

Screw, cap, 1/4" x 1" (8 used)

Washer, lock, 1/4" (8 used)

Pin

Seal, oil (2 used)

Screw, cap, 1/4" x 2"

Washer, lock, 1/4"

Cover, cylinder, with oil seal, governor rod and pin

Cup, bearing (2 used)

Bearing, roller, tapered (2 used)

Gasket, cylinder cover

Crankshaft, with gear, pin, bearings and cups

Gear, crankshaft

Nut, 3/16"

Key, Woodruff, 3/16" x 7/8"

Block, cylinder

O-ring

Gasket, shim, .003" to .004" thick (use as required)

Gasket, shim, .004" to .005" thick (use as required)

Gasket, shim, .005" to .007" thick (use as required)

Spacer, steel (.010" thick) (use as required)

Retainer, bearing

Screw, cap, 5/16" x 7/8" (3 used)

Washer, lock, 5/16" (3 used)

Flywheel

Washer, flywheel

Nut, flywheel, UNF, 3/4"

Screw, cap, 1/4" x 5/8" (3 used)

Washer, lock, 1/4" (3 used)

Plug, drain, oil

Baffle, blower housing

Plug, expansion

Screw, mach., 3/16" x 2"

Pin, dowel (2 used)

Block assembly, short (complete with cylinder block and
crankshaft, bearings and seals, valves and springs,
connecting rod and piston, camshaft and cylinder cover)

Engine assembly, electric start (complete with cylinder
block assembly, piston, valves, camshaft, air cleaner,
ignition system, starter motor and carburetor)

PC 3095 (1-69)

Printed in France



Tractors, Lawn and Garden =-- 110 and 112 (100,001

41

CYLINDER HEAD AND BAFFLE (Tecumseh 10 Hp. HH100)
(112 Tractor)

B e
N
&
M 7770
John Deere  Tecumseh Tractor
Key Part No, Part No. Serial No. Description

1A M 42222 31961
1B AM 32377 730143

.
T T R RPN F L )

2REXR

M 42202 32000
19H 3116 650694
M 42200 31990
M 41827 27793
AM 30928 28942
19H 3115 650692
14H 785 650266
M 42185 31962
19H 3117 650695
42218 650631
44185 28212
44151 650690
44135 650691

Sub. AM32377

M44185, (2) M )
Gasket, cylinder head
Screw, cap, 5/16" x 2" (2 used)
Bracket, choke
Clip, conduit (2 used)

Screw, cap, 5/16" x 1-3/4" (2 used)
Nut, 5/16" (7 used)

Baffle, cylinder head

Screw, cap, 5/16" x 2-1/4"

Spacer, 5/8"
Washer, spring, 5/16" (9 used)
Washer, hardened (9 used)

— — — p— — — — — g— E— — f— — ——
Tt ot St Y s e Nl St 1 S S Vg S e

¥ b Er G Ery oEENd

Screw, mach, , 3/16" UNF x 3/8" (2 used)

Stud, cylinder head, 5/16" x 3-1/2" (4 used)

Head assembly, cﬁ.’ﬁdser (includes (2) 19H3115 and (1)

PC 3095 (1-69)

Printed in France



42 Tractors, Lawn and Garden -- 110 and 112 (100, 001- )
BLOWER HOUSING AND GRASS SCREEN
(112 Tractor) (Tecumseh 10 Hp, HH100)
M 7771
John Deere  Tecumseh Tractor
Key Part No. Part No. Serial No. Description
1 M 41827 27793 ( - ) Clip, conduit (2 used)
2 AM 30928 28942 ( - )  Screw, hex., hd., 3/16" UNF x 3/8" (2 used)
3 21H 1019 650128 ( - ) Screw, mach., 3/16" x 1/2"
12H 246 aseaee ( - )  Washer, lock, internal-tooth, 3/16"
4 M 42197 31976 ( - )  Extension, blower housing
5 24H 1287 650168 ( - )  Washer, 9/32" x 5/8" x .060" (3 used)
6 19H 1948 650216 ( - )  Screw, cap, 1/4" x 3/4"
7 AM 31739 32578 ( - ) Housing, blower
8 12H 303 8274 ( - )  Washer, lock, 5/16" (2 used)
9 19H 1160 650595 ( - )  Screw, cap, 5/16" UNF x 1/2" (2 used)
10 21H 1027 e ( - ) Screw, mach., 1/4" x 3/4" (3 used)
11 M 42273 31991 ( - )  Screen, grass, inner
12 M 42270 32426 ( - )  Spacer, inner screen (3 used)
13A M 43829 o ( - )  Screen, grass, outer (sub. AM32374)
13B AM 32374 TR TS ( - )  Screen, grass, outer (sub. for AM31604 and M43829)
14 19H 2975 R ( - )  Screw, cap, 1/4" UNF x 1-1/4" (4 used)
12H 297 csennne ( - )  Washer, lock, internal-tooth, 1/4" (4 used)
i5 M 43184 S ( - )  Spacer, outer screen (4 used)
M 44185 28212 (133,701~ )  Spacer, outer screen (4 used)
16 M 42151 32375 ( - ) Decalcomania, instruction
17 M 41834 29309 ( - ) Stud, drive (2 used)
18 M 41835 31345 ( - ) Plate, indentification
19 M 42247 - 32374 ( - ) Decal, "Long Life"
20 M 43555 32676 ( - )  Decalcomania (solid state ignition)
21 21H 1019 650128 ( - )  Screw, mach., rd. hd., 3/16" x 1/2" (2 used)
12H 246 T ( - ) Washer, lock, 3/16" (2 used)
22 M 41808 27627 ( - ) Tube, breather
23 AM 31094 31957 ( ) Breather assembly
24 M 42181 31958 ( - )  Gasket, breather

PC 3095 (1-69)

Printed in France



Tractors, Lawn and Garden -- 110 and 112 (100, 001-

43

ENGINE GASKET AND SEAL KIT
(112 Tractor) (Tecumseh 10 Hp. HH100)

M 7772

John Deere  Tecumseh Tractor

Key Part No. Part No. Serial No. Description

1 AM 31091 31950 ( - )  Seal, oil (2 used)

2 M 42149 29673 ( - )  Gasket, oil tube

3 M 42202 32000 ( - ) Gasket, cylinder head

4 M 42180 31956 ( - ) Gasket, cylinder cover

5 M 42181 31958 ( = )  Gasket, breather

6 M 42193 31970 ( - )

7 M 42194 31971 ( - )

8 M 42195 31972 ( - )

9 M 42221 31960 ( - ) Gasket, carburetor (2 used)
10 M 41814 27272 ( - )  Gasket, air cleaner (2 used)
. AM 31096 31993A ( - )

Gasket set (consists of two AM31091, two M41814,

Gasket, shim, .003" to .004" thick (use as required)
Gasket, shim, .004" to .005" thick (use as required)
Gasket, shim, .005" to ,007" thick (use as required)

M42149, two M42221, M42179, M42180, M42181,

M42193, M42194, M42195 and M42202)

PC 3095 (1-69) Printed in France



44 Tractors, Lawn and Garden -- 110 and 112 (100,001~ )

PISTON, RINGS AND CONNECTING ROD

M7I74

John Deere Tecumseh

Key Part No. Part No.
1 AM 31105 32004
AM 31106 32005
AM 31107 32006
AM 31808 32626
AM 31809 32624
2 AM 31102 32001
AM 31103 32002
AM 31104 32003
AM 31806 32619
AM 31807 32620
3 M 42158 31919
4 AM 31112 32244
5 M 42208 32077
6 24H 1243 26073
7 M 41792 28264

(Tecumseh 10 Hp. HH100) (112 Tractor)

b—so
[7T—

Tractor

Serial No. Description

Ring, set, piston standard

Ring, set, piston .010" oversize

Ring, set, piston .020" oversize

Ring, set, piston .030" oversize

Ring, set, piston . 040" oversize
Piston and pin assembly standard
Piston and pin assembly . 010" oversize
Piston and pin assembly . 020" oversize
Piston and pin assembly . 030" oversize
Piston and pin assembly . 040" oversize
Ring, retaining, piston pin (2 used)
Rod, connecting, assembly with bolts, washers and nuts
Bolt, connecting rod (2 used)

Washer, connecting rod (2 used)

Nut, lock, 5/16" (2 used)

"I T T R B B S G B SN EE A |
et e N S St e S e S S S S S St S

John Deere Tecumseh

Key Part No. Part No.
1 M 42167 31939
2 AM 31111 32116
3 M 42163 31935
4 M 42165 31937
5 M 42164 31936
6 M 42173 31945

M 42174 31946

7 M 42172 31944
8 42170 31942
AM 31130 31943

9 M 41787 20810
10 M 42168 31940
AM 31129 31941

CAMSHAFT AND VALVES
(Tecumseh 10 Hp. HH100) (112 Tractor)

Tractor

Serial No. Description

Lifter, valve (2 used)

Camshaft assembly, compression release

Yoke, cam adjusting

Spring, cam adjusting

Rivet, yoke (3 used)

Cap, lower valve spring, standard (2 used)

Cap, lower valve spring, 1/32" oversize (2 used)
Spring, valve (2 used

Valve, exhaust, standard

Valve, exhaust, with lower cap, 1/32" oversize
Pin, valve spring retaining (2 used

Valve, intake, standard

Valve, intake, with lower cap, 1/32" oversize

o o~ P e S P T~ P~ g
Nt S e S e S e Sl e S St St

PC 3095 (1-69)

Printed in France



Tractors, Lawn and Garden -- 110 and 112 (100, 004 - 45

GOVERNOR AND LINKAGE (Tecumseh 10 Hp. HH100)

(112 Tractor)
14 F ] 3
7 A 27
12— l %/a 4
11\ 13 3 %{ ' ™% E
& //15 ; Y \-_":,-"*\
it i e
Th %94——16 N
107 ] \\\3:
9 f L \\‘;-. i
RO 6 A ;
VoSS i
il :—-': i ir‘{,\\,; ;
L‘EI : \\ }'.‘h 7 .‘
el e \74 b
ER
I!‘\, \{:’\k:!.l"‘i )
CRE
L4 %"/":} IE
] "/(
M 7775 S’;——/
John Deere Tecumseh Tractor
Key Part No. Part No. Serial No. Description
1 M 41825 29193 ( =i ) Ring, retaining
2 M 42175 31948 ( - )  Spool
3 AM 31090 31947 ( - )  Gear assembly
i M 42161 31930 ( - )  Shaft
5  AM 31154 32425 ( - ) Rod
6 M 42270 32426 ( - ) Spacer, rod
7 M 42190 31967 ( - )  Spring
8 M 42188 31965 ( - ) Plate, spring
9  21H 1161 30312 ( £ ) Screw, mach., 3/16" x 1/2"
24H 1283  ....... ( g )  Washer, 7/32" x 1/2" x ,048"
10 21H 1195 650108 ( - )  Screw, mach., 3/16" x 7/8"
11 12H 295 650518 ( - )) Washer, lock, internal-tooth, 3/16"
12 M 42186 31963 ( & Lever, adjusting
13 M 42191 31968 ( - ) Link
14 M 42187 31964 ( - ) Clamp, lever
15 M 41825 29193 ( - ) ing, retai
16 14H 778 7975 ( - )  Nut, 3/16"

PC 3095 (1-69)

Printed in France



46 Tractors, Lawn and Garden -- 110 and 112 (100, 001- )

MUFFLER AND HEAT SHIELD (Tecumseh 10 Hp. HH100)
(112 Tractor)

Tk
0 A e

. s
P4
3
M 7776 J
John Deere Tecumseh Tractor
Key Part No. Part No. Serial No. Description
1 AM 31535 essanene ( - ) Shield, heat
2 37H 101 esesaas ( - ) Screw, tapping, 5/16" x 1"
3 24H 1308 secsses ( - )  Washer, 13/32" x 1" x . 120"
4 24H 1243 26073 ( - )  Washer, 11/32" x 5/8" x ,060" (7 used)
5 14H 785 650266 ( - ) Nut, 5/16" (6 used)
6 CA 60026 P ( - ) Muffler (Sub.For AM 31617)
7 AM 31268 Geaanae ( - ) Clamp, muffler
8 M 43101 32690 ( - )  Elbows, exhaust
9 M 43465 650590 ( - ) Nut, lock, 1"
OIL DIPSTICK AND FILLER TUBE
Y
1
Q
3.
4
M 7777 gy
John Deere  Tecumseh Tractor
Key Part No. Part No, Serial No. Description
1 M 41801 29985 ( - ) O-ring
2 AM 30993 32352 ( - )  Tube, oil filler
3 AM 30994 32353 ( - ) Dipstick, with O-ring
4 M 42149 29673 ( - )

Gasket, oil tube

PC 3095 (1-69) Printed in France



Tractors, Lawn and Garden -- 110 and 112 (100,001 -

) 47

M 778

John Deere
Key Part No.
M 42216
14H 860
12H 297
M 42221
M 42220
21H 1151
12H 313
M 42201
AM 31097
M 42212
M 42144
10 AM 31098
11 M 40721 M
i2 M 42154
13 M 42143
14 21H 1104
15 AM 31773

WO vidbw N

20 L M 42156
21 M 42140
22 M 42145
23 M 42150
24 M 42215

29 AM 31117
30 M 41892
.e AM 31774

CARBURETOR (Tecumseh 10 Hp. HH100) (112 Tractor)

Tecumseh
Part No.

650587

29752

31959
630606
31995
31994
32096
27113
31996
29634
30927
27112
630605
32256A

27109
27108
32255A
27105
31503
27106
27114
30355
630786
27544
28945
27110
27136A

29170
27554
631226A

— g T g —, P T . P — g A o~ o~ i, e, O~ T g, T S G g g G S G

Tractor
Serial No.

Bt Tt Bt Nt M e B e N S Y T B M T et Ve S N o e i S o St e S S S S

Description

Stud, carburetor (2 used)

Nut, UNF, 1/4" (2 used)

Washer, lock, 1/4" (2 used)

Gasket, carburetor (2 used)

Baffle, air

Screw, mach., rd. hd., no. 4 x 3/16" (4 used)

Washer, lock, no. 4 (4 used)

Shutter, throttle

Shaft and lever, throttle

Spring, throttle return

Spring, choke stop

Shaft and lever, choke

Fitting, hose

Shutter, choke

Needle, idle, adjusting

Screw, mach., fill. hd., 3/16", UNF x 5/8"

Kit, repair, carburetor (consists of AM31088, AM31772,
two M41895, M42140, M42142 and M42143)

Gasket, bowl

Gasket, valve seat

Valve, float, with seat and gasket

Float

Spring, float shaft

Shaft, float

Spring, adjusting needle (2 used)

Nozzle, main

Spring, adjusting needle

O-ring, adjusting needle

Needle, adjusting, main assembly

Gasket, adjusting needle to bowl

Plunger, drain, with spring and retainer (sub. for
M43893, M43894, and AM30960)

Bowl and drain assembly

Gasket, drain stem

Carburetor, complete

PC 3095 (1=-69) Printed in France



48 Tractors,

Lawn and Garden -- 110 and 112 (100,001~ )

AIR CLEANER (Tecumseh 10 Hp. HH100)
(112 Tractor)

M 7778

John Deere
Part No.
M 42123
M 42155
M 43438
M 43108
AM 31400
21H 1104
12H 246
M 42153
AM 31532
37H 73
24H 1281
24H 1283
M 41814

=
2

~O oo U LN

-

Tecumseh
Part No.
650513
31481
32009
32008
650399
30767
28788
30771
27272

— — g — g~ o~ o P T~ g $— o S

Tractor
Serial No.

N St St e B M S S S St e S S

Description
Nut, wing, 1/4"
Washer, fiber
Decal, air cleaner
Cover, air cleaner
Filter, air
Screw, mach., fill. hd., 3/16" UNF x 5/8" (2 used)
Washer, int. tooth, 3/16" (2 used)
Spacer
Base, air cleaner
Screw, tapping, .164" x 1/2" (2 used)
Washer, 5/32" x 3/8" x .048" (2 used)
Washer, 7/32" x 1/2" x .048" (4 used)
Gasket, air cleaner (2 used)

PC 3095 (1-69) Printed in France



Tractors, Lawn and Garden -- 110 and 112 (100,001 - ) 49

ALTERNATOR AND IGNITION SYSTEMS
(Tecumseh 10 Hp. HH100) (112 Tractor)

6—®
M 7780
John Deere  Tecumseh Tractor
Part No. Part No. Serial No. Description

M 41833 610118

AM 31738 610747

21H 985 650483

le 246 LA R R NN ]
AM 31741 610748

21H 1025 650661

12H 297 esesens
14H 631 650124

M 43459 610750

CA 60046

)  Cover, spark plug

)  Stator assembly, alternator

)  Screw, mach., fill. hd., 3/16", UNF x 1" (2 used)
)  Washer, lock, intemal-tooth, 3/16" (2 used)

) Module, ignition (coil and capacitor) (solid state)
) Screw, mach., fill, hd., 1/4" x 3/4" (2 used)

)  Washer, internal-tooth, 1/4" (2 used)

)  Nut, UNF, 3/16"

) Grommet, lead wire

)  Wire, lead, spark plug (Sub.For M43576)
)
)
)

Sub.For

- Plug Spark.Bosch W145T3 J AP 19170 HR
« v -Marchal 36 C

Ny NNHE

] CA60044

T e T T s g, e, o

AF 2180 R
AR 14020 R

- CHANe R ,\ o€ p3)
L PEc

PC 3095 (1-69) Printed in France



50 Tractors,

Lawn and Garden -- 110 and 112 (100, 001 - )

STARTER MOTOR (Model No, 32510) (Tecumseh 10 Hp. HH100)
(112 Tractor)

John Deere

Key Part No.
i AM 31745

2 AM 31746

3 19H 1900

24H 1136

4 M 43287

M 41858
M 41859

S M 43460
6 AM 31747
7 M 41860
8 24H 1287
9 12H 297
10 14H 786
11 AM 31748
12 AM 31749
13 12H 302
14 M 43461
15 M 43556
.o AM 31744

Tecumseh
Part No.
32567
32568
650600

32569
30014
30015

32570
32571
28707
28708
28709
28710
32572
32573
27513
32574
32684
32510

A T gr—, — —, i g~ g—, — T g—, g— —_— e g — g —

Tractor
Serial No.

T S LA T T

e Bt e et Bt St S M N S S

Description

Drive assembly, complete

Cap, assembly, drive end with bearing

Screw, cap, 5/16" x 3/4" (2 used)

Washer, 11/32" x 11/16" x .060" (2 used)

Washer, spacing, .005" thick (use as required)
(pkg. of 5)

Washer, spacing, .010" thick (use as required)
(pkg. of 5)

Washer, spacing, .020" thick (use as required)
(pkg. of 5)

Washer, spacing, .010" thick (use as required)

Armature

Washer, insulating

Washer, 9/32" x 5/8" x .060"

Washer, lock, internal-tooth, 1/4" (2 used)

Nut, 1/4" (2 used)

Kit, brush and spring (2 used)

Cap assembly, commutator end, with bearing and brush

Washer, lock, 1/4" (2 used)

Bolt, thru (2 used)

Support, starter

Motor, starter, complete (Bosch #SME12 A106)

PC 3095 (1-69) Printed in France



Tractors, Lawn and Garden -- 110 and 112 (100, 001- ) 51

STARTER MOTOR (Model No. 32817) (Tecumseh 10 Hp. HH100)
(112 Tractor)

John Deere Tecumseh Tractor
Part No. Part No. Serial No. Description
AM 32392 32819 Drive assembly
AM 32388 32830 Cap assembly, drive end
M 44199 32831 Washer, spacing (. 039" thick)
M 44200 32832 Washer, spacing (. 008" thick)
AM 32389 32833 Armature
M 43526 32509 Washer, spacing
AM 32390 32834 Housing assembly (includes pole shoes, field coils,
terminal post)
Washer, insnlating
Washer, plain
Washer, lock, 1/4" (2 used)
Nut, 1/4" (2 used)
Bolt, terminal
Bushing, insulating
Brush and Spring Kit (includes 2 brushes and 2 springs)
Spring, brush
End cap assembly commutator
Bolt, thru (2 used)
Motor, starter complete (sub. AM31744)

-

M 43524 32500
24H 1286 650168
12H 297 650131
14H 786 28710
M 43521 32499
M 43525 32501
AM 32089 32838
M 43949 32837
AM 32391 32835
M 44201 32836
AM 32393 32817

P T o, S B P P P o, o~ P~ P~ o~ g,
e o S N A ) N A P D S D

b ek e b b e -
T OUNRWNHROWVWEN OWUIR WNEY

PC 3095 (1-69) Printed in France



52 Tractors, Lawn and Garden =- 110 and 112 (100,001~ )

PTO CLUTCH (ENGINE)

54 i
1 1? rr\\"‘\ g $ 1
K \ @;""*.- B 16 o l l
Gsw@%:'::z 2 ®
p.
w18 19—
Key Part No. Serial No. Description
1 M 43097 - Knob, throw-out
2 24H 1308 130,001~ Washer, 13/32" x 1" x . 134" (2 used)
3 15H 1813 - Screw, cap, 5/16" x 5/8"
12H 303 - Washer, lock, 5/16"
4 AM 31540 - Arm, PTO clutch
5 M 40699 M - Nut, stop, elastic, 5/16"
6 M 43092 - Link, PTO clutch .
7 11H 206 - Pin, cotter, 3/32" x 3/4"
8 17047 A - Spring
9 37H 68 - Screw, tapping, 5/16" x 3/4" (2 used)
10 AM 31546 - Support, PTO clutch arm
11 24H 1658 - Washer, 21/32" x 1" x . 060"
12 11H 236 = Pin, cotter, 1/8" x 1"
13 AM 31538 - Arm, throw-out, with clip assembled
14 M 43075 - Clip, lock=-out
15 R 539 M - Rivet, 1/8" x 15/32"
16 i9H 2051 = Screw, cap, 3/8" x 3" (2 used)
17 T 11234 T o Nut, stop, elastic, 3/8"
18 14H 812 - Nut, 3/8" (2 used)
19 3H 1519 =130, 000 Bolt, cge., 3/8" x 1" (2 used)
14H 812 -130,000 ) Nut, 3/8" (2 used)
12H 304 -130, 000 ‘Washer, lock, 3/8" (2 used)
20 AM 31543 =130, 000 Fulcrum

21 M 42926
22 3 2376 M

Pivot, PTO clutch
Ring, snap (2 used)

23 JD 9296 Bearing, ball

24 M 40514 M Ring, snap

25 JD 9865 Bearing, needle (2 used)
26 AM 2553 T Seal

27 AM 31479
28 19H 2109
19H 2309
29 12H 293
30 M 42885
31 M 42905
32 AM 31447
33 H 23697 H
34 AM 31549
35 24H 1136

Cup, PTO clutch, with bearings, seal and pivot assembled
Screw, cap, 7/16" UNF x 1-1/4" (110)

Screw, cap, 3/8" UNF x 1-1/4" (112)

Washer, lock, 7/16" (2 used)

Washer, retaining

Race, béaring 7

Cone, clutch, with lining assembled

Key, 1/4" square x 1"

Shoe, brake, PTO

Washer, 11/32" x 11/16" x . 060"

LI O I IO D D O I TR D N BN B BN AN |

— — p— — —, — p—, P p— — — T P T S g [, — p— — — P — T — — — — —, —, P~ [~ T p— T — p— —
e S S S S S S S S S S S S S S S S W e Nl S st S o Nl et Vet S Mt Y S Vgl S st S gl Y

PC 3095 (1-69) Printed in France



Tractors, Lawn and Garden -- 110 and 112 (100, 001-

53

PTO SHIELD

b Key Part No. Serial No. Description
e 1 3H 1539 ( - ) Bolt, cge., 5/16" x 5/8" (2 used)
14H 785 ( - ) Nut, 5/16" (2 used)
12H 303 ( - )  Washer, lock, 5/16" (2 used)
2 M 43088 ( - )  Latch, spring
3 19H 1936 ( - ) Screw, cap, 3/8" x 3/4" (2 used)
12H 304 ( - )  Washer, lock, 3/8" (2 used)
= 4 M 43061 ( - )  Support, shield
5 AM 32003 ( - ) Shield, PTO (sub, for AM31542)
6 M 43639 ( 130,001~ ) Washer, rubber (3 used)

THROW-OUT ASSEMBLY

M 7784

Yy Part No. Serial No. Description

11 M 18696 M

12 AM 30844
- 13 AM 32196

14 M 43455

Spacer

Sheave, idler, front, 4-1/2" O,D.

Sheave, idler, rear (1" wide) (sub. for M41647)
Screw, knob, 3/8" x 3-3/4"

Ke
1 12H 293 ( » )  Washer, lock, 7/16" (2 used)
2 14H 812 ( - ) Nut, 3/8" (2 used)
3 3H 1558 ( - ) Bolt, cge., 3/8" x 1-1/2" (2 used)
144 812 ( - ) Nut, 3/8" (2 used)
12H 304 ( - )  Washer, lock, 3/8" (2 used)
4 M 42821 ( - )  Bolt, shoulder
5 AM 31449 ( - ) Hanger, idler
6 144 813 ( - ) Nut, 7/16"
7 M 42886 ( - )  Spring, hanger
= 8 M 42887 ( . ) Nut, spring
9 24H 1305 ( - ) Washer, 13/32" x 13/16" x .060"
10 M 41001 ( - ) Knob, adjusting
( - )
( N )
( - )
( - )

PC 3095 (1-69) Printed in France



54 Tractors, Lawn and Garden -- 110 and 112 (100,001 - )

TRANSAXLE GEAR CASE ASSEMBLY

@32

©—31

M 7785

Key Part No. Serial No, Description
i 19H 2281 ( - )  Screw, cap, socket head, 1/4" x 3/4" (8 used)
2 AM 30530 ( - ) Case, transmission, with bearings assembled
3 M 41030 ( - ) Gasket, case and cover
4 AM 31737 ( - ) Cover, transmission, with bearings assembled
5 M 41028 ( - )  Pin, dowel, 5/16" rd. x 3/4" long (2 used)
6 M 40676 M ( - ) Seal, oil, 1-3/8" O.D.
7 JD 8861 ( - )  Bearing, needle, axle shaft (2 used) (2-1/8" O.D.)
8 JD 9823 ( - )  Bearing, needle, output shaft (2 used)(1-3/16" O.D,)
9 JD 8809 ( - )  Bearing, needle, brake shaft (1-1/4" O,D,)
10 JD 8805 ( - )  Bearing, needle, shifter shaft (1-1/8" O,D,)
11 JD 8801 ( - )  Bearing, needle, idler shaft and idler pinion (3 used) (1" O.D,)
18 15H 623 ( = )  Plug, pipe, 3/8" (2 used)
13 19H 2334 ( - )  Screw, cap, 1/4" x 2-1/2" (4 used)
14 12H 302 ( - )  Washer, lock, 1/4" (4 used)
15 M 41027 ( - ) O-ring (2 used)
16 AM 30537 ( = ) Retainer, axle, with seal (2 used)
17 M 41129 ( - ) Plug, drain, magnetic
18 M 11103 M ( - ) Housing, axle, R,H, or L,H, (2 used)
19 M 40357 M ( - )  Bearing, axle housing (2 used)
20 19H 1900 ( - )  Screw, cap, 5/16" x 3/4" (8 used)
21 12H 303 ( - )  Washer, lock, 5/16" (8 used)
22 19H 2417 ( - ) Screw, cap, 3/8" x 1" (5 used)
23 JD 9325 ( - )  Bearing, input shaft
24 M 41050 ( - ) Seal, oil, input shaft, 1-5/8" O.D.,
25 AM 32001 ( 130,001~ ) Plug assembly, vent
26 M 43427 ( -130,000 ) Elbow, vent
27 M 43426 ( =130,000 ) Clamp, hose
28 M 43281 ( =130,000 ) Tube, plastic
29 19H 1227 ( =130,000 ) Screw, cap, 1/4" x 1/2" (2 used)
14H 786 ( -130,000 ) Nut, 1-1/4" (2 used)
12H 302 ( =130,000 ) Washer, lock, 1/4" (2 used)
30 AM 31710 ( =130,000 ) Tube, oil fill
31 M 41801 ( -130,000 ) O-ring
3 M 42634 ( =130,000 ) Cap, oil fill

PC 3095 (1-69) Printed in France



Tractors, Lawn and Garden -- 110 and 112 (100,001~ )

TRANSAXLE GEARS, SHIFTER RODS, AND FORKS

Key Part No. Serial No. Description
1 M 11021 M ( - )  Fork, shifter (2 used)
2 M 40350 M ( - ) Spring (2 used)
3 M 40351 M ( - ) Ball (2 used)
4 M 41038 ( - ) Rod, shifter (1st, 2nd and reverse speeds) (four shifter grooves)
5 AM 30640 ( - )  Stop, shifter
6 M 41037 ( - ) Rod, shifter (3rd and 4th speeds) (three shifter grooves)
i R 32507 R ( - ) Ring, snap, shifter rod (2 used)
8 AM 30536 ( - )  Shaft and gear, shifter, with JD8833 needle bearing
9 Jo 8833 ( - )  Bearing, needle, input and shifter shaft
10 M 40358 M ( - ) Gear, shifter 26-T (1st, 2nd and reverse speeds)
11 M 40359 M ( - )  Gear, shifter 20-T (3rd and 4th speeds)
12 M 41034 ( - )  Shaft and pinion, input
13 M 40361 M ( - ) Gear, input shaft, 16-T
i4 M 40373 M ( - ) Gear, idler, reverse
15 M 41047 ( - )  Spacer, for reverse idler shaft, 1-1/16" long
16 M 41043 ( - )  Shaft, idler, reverse
17 JD 9825 ( - )  Washer, thrust, 3/4" I,D. x 1-1/4" O.D.
18 JD 9824 ( - )  Washer, thrust, 7/8" I,D. x 1-7/16" O,D, (13 used)
19 AM 30534 ( e ) Gear, 3-cluster, with bushings
20 M 41039 ( - ) Spacer, brake shaft, 15/32" long
21 AM 30535 ( - ) Gear, 2-cluster, with bushings
22 M 41035 ( - )  Shaft and pinion, brake
23 M 41042 ( - ) Gear, idler, 30-T
24 JD 9812 ( - )  Washer, thrust, 1" LD, x 1-1/2" O.D.
25 M 40378 M ( - )  Washer, idler shaft
25 M 41040 ( - )  Shaft and pinion, idler
27 M 41041 ( - ) Gear, idler, 22-T
28 M 41033 ( - )  Washer, thrust, 15/16" I.D, x 1-1/2" O,D, (2 used)
29 M 41044 ( - )}  Gear, output, 36-T
30 M 41036 ( - )  Shaft, output

PC 3095 (1-69) Printed in France



56 Tractors, Lawn and Garden -- 110 and 112 (100,001- )

SHIFTER LEVER AND HOUSING

M 7787

Key Part No. Serial No. Description
i M 40005 M ( - )  Knob, shifter lever
2 M 43096 ( - ) Lever, shifter (used with AM30743)
3 AM 30743 { - ) Housing assembly, lever and shifter (with M43096 sub. for AM31454)
& M 41026 ( - )  Seal, rubber
5 M 41448 ( - ) Keeper, shifter lewgr (sub. AM30743)
6 M 41029 ( - ) Ring, snap, shifter laver
T M 41048 ( - )  Gasket, shifter lever housing
8 19H 2380 ( - )  Screw, cap, hex. socket, 1/4" x 1" (3 used)
9 34H 283 ( - ) Pin, spring, 3/16" x 1-1/4"

PC 3095 (1-69) Printed in France



Tractors,

Lawn and Garden -- 110 and 112 (100,001~

REAR AXLES AND DIFFERENTIAL ASSEMBLY

Key Part No.

EEZZKZ‘EZKZEE‘GEZ!KSB

20
11041 M
40808 M
41032
43781

8875

9824
30532
30533
41446
40514 M
41132

9873
41049
41445
41128
40381 M
31453
31950

—— T — P i §— . o o P e, P g S

L IO U D I T S B B B R BN O |

130, 001=

Tt Pt S Nt P el Yt ot e e o Nt et S Wl Y N S St

Description
Bolt, wheel, 7/16" x 7/8" (10 used)
Hub, rear wheel (2 used)
Ring, snap, hub (2 used)
Axle, R,H, or L.H, (2 used

Axle, R.H. or L.H. (2 used) (limited slip differential)
Bearing, thrust, 7/8" I,D, x 1-7/16" O,D. (4 used)
‘Washer, thrust, 7/8" L.D. x 1~ 7/16" O.D, (13 used)

Carriage, axle, R.H., with bushi
Carriage, axle, L.H. {tapped) with
Gear, bevel, axle (2 used)

Ring, snap, inner axle (2 used)
Washer, take-up (4 used)

Washer, thrust (2 used)

Gear, ring

Pinion, bevel (2 used)

Block, drive (2 used)

Pin, drive, 3-5/16" long

Transaxle, assembly (less shifter lever and retainer)

bushing

Transaxle, assembly (limited slip differential) (less shifter lever

and retainer)

PC 3095 (1-69) Printed in France



58 Tractors, Lawn and Garden -- 110 and 112 (100,001~ )

LIMITED SLIP DIFFERENTIAL GEARS
(Serial No. 130,001~ )

Key Part No. Serial No. Description
1 M 43777 ( - )  Gear, axle (2 used)
2 M 43780 ( - ) Gear, pinion (10 used)
3 M 43779 ( - )  Spring, pinion preload
4 M 43778 ( - ) Core, body
5 19H 2240 ( - )  Screw, cap, 1/4" x 3-1/4" (4 used)
12H 302 ( - ) Washer, lock, 1/4" (4 used)
6 M 43774 ( - ) Carrier, axle, R.H,
7 M 43775 ( - ) Carrier, axle, L.H.
8 M 43776 - ) Gear, ring
9 M 43781 ( - ) Axle, R.H, or L.H,
10 M 40514 M ( - ) Ring, snap, inner axle (2 used)

PC 3095 (1-69) Printed in France



Tractors,

Lawn and Garden -- 110 and 112 (100,001~

59

Key
1
2

31
32
33
34
35
36
37
38
39
40

M 7788

Part No.
M 42834
19H 1800
144 812
12H 304
24H 1393
26H 14
11H 278
24H 1305
M 40006 M
14H 786
M 43093
11H 206
L 1142 C
3H 1268
14H 785
12H 303
JD 7806
AM 30671
42953
10256 H
7842
43830
42903
41945
16931 N
11004 U
40117 M
13121

0ZC-ZRRGWE

34H 105
M 40118 M
M 11010 M
L 299 T
14H 882
A 4546 R
M 43057
3H 2232
AM 31527
AM 31541

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

CLUTCH-BRAKE PEDAL AND LINKAGE

Serial No.

LI D D R B R NN DN DR A DO N U R B U DO DN R U A U R NN D DN N R N BN BN R AN |

S S Mt S st Wl e S Y Vst Wl e Bl St S Wl it Y Vo S Wt Vi Vi o Wl e S S Vgl Vil Vo Nt e N s Y Nl e S et e o e N Yt s

Description
Pedal, clutch-brake
Screw, cap, 3/8" x 1-1/2"
Nut, 3/8"
‘Washer, lock, 3/8"
Washer, 25/32" x 1-3/8" x ,180"
Key, Woodruff, 3/16" x 3/4"
Pin, cotter, 7/64" x 3/4"
Washer, 13/32" x 13/16" x .060" (4 used)
Knob, parking brake
Nut, 1/4"
Rod, brake, parking
Pin, cotter, 3/32" x 3/4" (4 used)
Spring, parking brake
Bolt, cge., 5/16" x 3/4" (2 used)
Nut, 5/16" (2 used)
Washer, lock, 5/16" (2 used)
Fitting, grease, 90°, 1/4"
Over-ride assembly, clutch
Link, clutch over-ride
Pin, drilled, 3/8" x 1-3/8"
Fitting, grease, straight, 1/4" (2 used)
Arm, stop, parking brake (sub. for AM31487)
Link, spring
Spring, clutch and brake
Pin, spring locking
Pin, drilled, 5/16" x 15/16"
Pivot, brake arm
Pulley, brake (Sub. For M 11007 M)
Screw, set, hex. socket, 3/8" x 7/16"
Band, brake
Arm, brake (2 used)
Bracket, brake lever
Screw, cap, 3/8" x 3/4"
Washer, lock, internal-tooth, 3/8"
Screw, cap, 3/8" x 2-3/4"
Washer, lock, internal-tooth, 3/8"
Pin, spring, 1/4" x 1-1/2" (2 used)
Pin, brake, 1/4" x 1-31/32"
Lever, brake .
Yoke, brake
Nut, jam, UNF, 5/16" (2 used)
Spring
Stop, spring
Bolt, cge., 5/16" UNF x 3-1/4"
Rod, brake
Shaft, clutch and brake

PC 3095 (1-69)

Printed in France



60 Tractors, Lawn and Garden -- 110 and 112 (100, 001-

VARIABLE SPEED CONTROL LEVER AND LINK

Key Part No.

1 M 428% (
2 M 43090 (
3 R 359FN (
4 M 40065M (
5 M 42048 (
6 M 42902 (
7 M 42893 (
8 M 42892 (
9 37H 57 (
10  34H 283 (
11 11H 210 (
12 AM 31524 (
13 24H 1305 (
14 ] 16931N  (
15 M 42943 (
16  11H 206 (

Serial No.

M 7790

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

2 9 10 11 312

- 1’4
| 8

(1]
15-——-_El3 16

Description
Grip, handle
Release, thumb
Spring
Washer
Lever, speed control, variable
Rod, speed control, variable
Hub, lever
Quadrant, lever
Screw, tapping, 5/16" x 3/4" (2 used)
Pin, spring, 3/16" x 1-1/4"
Pin, cotter, 3/16" x 1-1/4"
Shaft, speed control
Washer, 13/32" x 1-1/4" x .090" (4 used)
Pin, spring locking
Link, speed control shaft
Pin, cotter, 3/32" x 3/4" (3 used)

PC 3095 (1-69) Printed in France



Tractors, Lawn and Garden -- 110 and 112 (100, 001- )

61

CLUTCH, VARIATOR, AND DRIVE BELTS

12
M 7781
Key Part No. Serial No, Description
1 M 44082 ) Spring, variator and clutch (sub. for M41945)
-2 M__ 44121 k=) Belt, secondary (sub, for M42250)
3 M 44096 Link, spring (sub. for M42903)
4  19H 2228 Screw, cap, 3/8" x 4"
144 812 Nut, 3/8"
12H 304 Washer, lock, 3/8"
5 M 42904 Ferrule, pivot
6 JD 7842 Fitting, grease, straight, 1/4"
7 R 37R O-ring (2 used)
8 R 3659 R Plug, button
9 19H 1792 Screw, cap, 1/2" x 1" °

10 12H 337
11 AM 31534
12 M 11012 M

14  AM 30082
15  AM 30172 M
16 JD 9294
17  19H 1936

Washer, lock, int,, ext,, 1/2"

Arm, variator

Sheave, half, outer variator (2 used)

Bearing, center sheave (sub. AM30082M)
Sheave, center, variator, with bearing assembled
Hub and bearing assembly, variator

Bearing and shaft assembly

Screw, cap, 3/8" x 3/4" (2 used)

12H 304 Washer, lock, 3/8" (2 used)
i8 AM 31464 Guide, belt, primary
3095 i

20 P 10256 H
21 JD 7806
22 M 42053
23 M 43226
24 19H 1813
12H 303
25 AM 30671
26 24H 1305
27 11H 206

Pin, drilled, 3/8" x 1-3/8"

Fitting, grease, 90°, 1/4"

Link, clutch over-ride

Guide, belt, variator sheave

Screw, cap, 5/16" x 3/4"

Washer, lock, 5/16"

Over-ride, clutch

Washer, 13/32" x 1-1/4" x , 090" (4 used)
Pin, cotter, 3/32" x 3/4" (3 used)

S e P e P e, s (P P e, o S e e B s e, P 2 e,
R B S S St M S W St B St S S St W Y St Y S’ N St St S St St et Vgl S Yt

PC 3095 (1-69)

Printed in France



62

Tractors, Lawn and Garden -- 110 and 112 (100,001~

TRANSAXLE SHEAVE AND SECONDARY BELT IDLER

2 ¥
1
»
M 7349
Key Part No. Serial No, Description
1 26H 14 ( - ) Key, Woodruff, 3/16" x 3/4"
2 M 11040 M ( - ) Hub, sheave
3 22H 843 ( B )  Screw, set, cup pt., hex. socket, 3/8" x 7/16"
4 M 40798 M ( - )  Sheave, transaxle
5 19H 1900 ( - }  Screw, cap, 5/16" x 3/4" (3 used)
12H 303 ( - )  Washer, lock, 5/16" (3 used)
6 M 41946 ( B ) Spring, 7-1/2" long
7  24H 1308 ( -130,000 )  Washer, 13/32" x 1" x . 134" (3 used)
8 M 41944 ( - ) Link, spring, 4" long
9 M 40815 M ( - )  Bearing, idler arm
10 24H 1314 ( - )  Washer, 13/32" x 1-3/4" x , 105"
11 19H 1732 ( - ) Screw, cap, 3/8" x 1-1/4"
14H 732 { - ) Nut, jam, 3/8"
12H 310 ( - )  Washer, lock, int. tooth, 3/8"
12 AM 31452 ( - ) Arm, idler
13 AM 32004 ( - )  Sheave, idler (sub. AP24917H)
14 M 40129 M ( =130,000 ) Spacer, idler
15 19H 1952 ( - )  Screw, cap, 3/8" x 1=1/2"
14H 812 ( - ) Nut, 3/8"
12H 304 ( - )  Washer, lock, 3/8"
TRANSAXLE NEUTRAL-START SWITCH
M 6449
Key Part No. Serial No. Description
1 AM 30364 M ( - )  Bracket, switch, neutral start
2 19H 2380 ( - )  Screw, cap, socket, 1/4" x 1" (2 used)
12H 297 ( = ) Washer, lock, internal-tooth, 1/4" (2 used)
3 N 10025 N ( - ) Clip, harness
4 AM 30266 M ( = )  Switch, neutral start
5 AM 31553 ( =130,000 ) Harness, neutral start (sub. AM32174) (main harness)

PC 3095 (1-69) Printed in France




Tractors, Lawn and Garden -- 110 and 112 (100, 001- ) 63

Key

=IO U A

10
11

13
14
15

17
-~ 18
19
20

MANUAL LIFT LEVER AND PRIMARY LIFT SHAFT

M 7792

Part No. Serial No. Description
M 40011 M ( - )  Grip, handle
M 40067 M ( - ) Release, thumb
R 359 FN ( - )  Spring
M 40065 M ( - )  Washer, spring
M 42944 ( - ) lever, lift, manual
M 42942 ( - )} Rod, release
19H 1731 ( - ) Screw, cap, 3/8" x 1" (8 used)
14H 812 ( - ) Nut, 3/8" (2 used)
12H 304 ( - )  Washer, lock, 3/8" (8 used
JD 7842 ( = ) Fitting, grease, straight, 1/4" (5 used)
AM 32182 ( - )  Strap, lift (sub. for AM31537)
J 16931 N ( - )  Pin, spring locking
M 40753 M ( - ) Pin, drilled, 3/8" x 1-1/4" (2 used)
11H 278 ( - ) Pin, cotter, 7/64" x 3/4"
AM 31482 ( - )  Quadrant, manual lift lever
M 42949 ( - )  Stop, quadrant
3H 1701 ( - ) Bolt, cge., 1/4" x 3/4" (2 used)
14H 786 ( - ) Nut, 1/4" (2 used)
12H 302 ( - )  Washer, lock, 1/4" (2 used)
22H 933 { - )  Screw, set, square hd., 5/16" x 3/4"
AM 31483 ( - )  Shaft, manual lift, primary
M 43950 ( - ) Bearing, lift shaft, R.H, (sub. for AM31536)
M 40806 M ( - ) Screw, tapping, 3/8" x 7/8" (2 used)
L 324 T ( - ) Yoke

PC 3095 (1-69) Printed in France



64

Tractors, Lawn and Garden -- 110 and 112 (100, 001-

wmr-otooowo;mal-wm.-.g

|
-

15
16

LIFT STOP AND SECONDARY LIFT SHAFT

M 7793

Part No. Serial No.

M 42399
JD 7842
M 41001
14H 812
M 42941
HZ 5125H
AM 32190
11H 233
11H 206
24H 1305
AM 31488
AM 31544
M 43634
M 43634
19H 1731
19H 1765
14H 812
12H 304
37H 57
12H 310

— —, — — — — —, i P — T — —, — g— — —, T —

132,254

LI D O B R B O BN R |

et S Nt N N N | e e b S St Nt S e S e S

-

ES

— 16

Description
Bearing, lift shaft (2 used)
Fitting, grease, straight, 1/4" (5 used)
Knob, lift stop
Nut, 3/8"
Bracket, lift stop
Spring, lift stop
Rod, lift stop, assembly (sub. for M42938)
Pin, cotter, 1/8" x 5/8"
Pin, cotter, 3/32" x 3/4"
Washer, 13/32" x 13/16" x 060"
Arm, lift stop
Shaft, lift, secondary
Arm, attaching, 110 Tractor
Arm, attaching, 112 Tractor

Screw, cap, 3/8" x 1" (without front lift arm)
Screw, cap, 3/8" x 1-3/4" (with front lift arm)

Nut, 3/8"

Washer, lock, 3/8"

Screw, self-tapping, 3/8" x 7/8" (2 used)
Washer, lock, int. tooth, 3/8"

PC 3095 (1-69) Printed in France

—



Tractors, Lawn and Garden -- 110 and 112 (100,001~ )

65

MANUAL LIFT HELPER SPRING

10

M 7785

Key Part No, Description
1 19H 2295 ( ) Screw, cap, 3/8" x 5-1/2"
2 24H 1303 ( ) Washer, 13/32" x 13/16" x , 060"
3 AM 31824 ( ) Plate, mounting
4 19H 1756 ( ) Screw, cap, 5/8" x 1-1/2"
5  12H 294 ( ) Washer, lock, 5/8"
6 14H 760 ( ) Nut, 5/8"
7 M 11017M ) Nut, spring
8 M 43634 ( ) Arm, attaching (110 Tractor)
M 43634 ( ) Arm, attaching (112 Tractor)
9 19H 1731 ( ) Screw, cap, 3/8" x 1" (without front lift arm)
19H 1765 ( ) Screw, cap, 3/8" x 1-3/4" (with front lift arm)
14H 812 ( ) Nut, 3/8"
12H 304 ( ) Washer, lock, 3/8"
10 M 43633 ( ) Spring
i AM 31823 ( ) Spring, helper, assembly (includes parts listed above)

HYDRAULIC LIFT SHAFT AND CYLINDER

T -

Key Part No. Serial No. Description
1 AM 31638 ( - ) Hose, hydraulic, 23-3/4" long
2  AM 31639 ( - ) Hose, hydraulic, 27-1/2" long
-3 M 43950 ( - ) Bearing, lift shaft, R,H. (sub, for AM31536)
4 M 40806 M ( - ) Screw, self-tapping, 3/8" x 7/8" (2 used)
5 19H 1731 ( - ) Screw, cap, 3/8" x 1" (8 used)
144 812 ( - ) Nut, 3/8" (8 used)
12H 304 ( - ) Washer, lock, 3/8" (8 used)
6  AM 31608 ( - )  Shaft, lift, primary
7 JD 7842 ( - ) Fitting, grease, straight, 1/4" (5 used)
8 AM 31485 ( - Y} Bearing, lift shaft, L.H.
9 AM 31470 ( - ) Cylinder, rockshaft
10 M 41343 ( - ) Pin, drilled, 3/8" x 2-1/8" (2 used)
11 11H 236 ( - ) Pin, cotter, 1/8" x 1" (4 used)
12 AM 31456 ( - )  Bracket, cylinder (sub. AM32286)
13 AM 32286 ( - ) Bracket, cylinder (112 Tractors with Kohler engine)
14 M 41374 ( - ) Connector, hose, 7/16" UNF x 1/8" NPT
15 JD 7838 ( - ) Fitting, hose, 90° x 1/8" NPT

PC 3095 (1-69) Printed in France



66 Tractors, Lawn and Garden -- 110 and 112 (100,001~ )

PUMP AND RESERVOIR (IN-LINE)
(All Models EXCEPT 112 Tractor with K241AS Kohler Engine)

M 7786

Key Part No. Serial No. Description

1 M 43178 ( - )  Shield, idler

2 24H 1305 ( - )  Washer, 13/32" x 13/16" x . 060"

3 14H 732 ( - ) Nut, jam, 3/8" (3 used)

4 AM 31795 ( - ) Sheave, idler (sub, for AM31484)

L 19H 1800 ( = )  Screw, cap, 3/8" x 1-1/2"

124 304 ( - )  Washer, lock, 3/8"

6 T 17446 T ( - )  Nut, stop, elastic, 3/8"

7 M 43106 ( - )}  V-belt, pump drive

8 M 41986 ( - )  Sheave, drive

9 AM 30732 ( - )  Plate, front, with bushings
10 19H 1939 ( - )  Screw, cap, 3/8" x 1" (2 used)

12H 331 ( - )  Washer, ext. tooth, 3/8" (2 used)

11 M 42199 ( - )  Seal, drive shaft
12 H 60816 ( - )  Ball, steel (2 used)

13 E 18051 E ( - )  Spring, check (2 used)
14 E 18047 E ( - ) Seal, diaphragm
15 E 18048 E ( = )  Gasket, protector
16 E 18049 E ( - )  Gasket, backup
17 E 18050 E ( = )  Diaphragm

18 T 23681 T ( - ) Key, 1/8" sq. x 7/16" long

19 AM 30734 ( = )  Shaft assembly, drive, with gear
20 AM 30733 ( - )  Shaft assembly, idler, with gear
21 T — ( = )  Pin, dowel (sub. AM30731)
22 AM 30731 ( - )  Body assembly with dowel pin
23 csasaasannes ( - )  Seat, relief valve (sub. AM30729)
24 U 40419 ( - )  Ball, steel, relief valve
25 M 41429 ( = )  Adapter, ball relief valve
26 H 31256 H ( - )  Spring, relief valve (sub. for M43430 and H60817)
27 H 31257 H ( - )  Shim, relief valve (use as required)
28 P 46051 H ( - ) O-ring
29 T 17366 T ( - ) Plug, hexagon
30 AM 30729 ( = )  Plate assembly, back (sub. for AM31800)
31 M 41425 ( - ) Washer, aluminum (4 used)
32 M 41426 ( - ) Screw, cap, 12 point, 1/4" x 3-1/4" (4 used)
33 R S T ( - )  Gasket, filter (sub. AM30726)
34 . ( - )  Filter (sub. AM30726)
35 12H 246 ( - )  Washer, lock, int. tooth, 3/16" (6 used)
36 21H 1167 ( - ) Screw, mach., 3/16" x 1/4" (6 used)
37 R 11120 R ( - ) O-ring, 1/8" x 4-1/8" x 4-3/8" O.D.
38 AM 31764 ( = ) Plug, filler and filter (sub. for AM30738)
39 AM 30726 ( - ) Kit, filter, replacement
40 AM 30737 ( - ) Reservoir . -
o AM 30675 ( - ) Pump and control valve assembly (includes front plate, back plate,

reservoir and control valve assembled) (800 psi) (sub. for
AM31555)

= AM 30725 ( - ) Kit, major seal repair (includes AM30736, AM30738, E18074E,
E18048E, E18049E, E18050E, two E18051E, H60816, four
M41425, M41428, M42199, P46051H, two P47889H, three R394R,
R11120R, T23681T, six 21H1167 and six 12H246)

PC 3095 (1-69) Printed 1n France



Tractors, Lawn and Garden -- 110 and 112 (100,001~

HYDRAULIC CONTROL VALVE ASSEMBLY (IN-LINE PUMP)
(A1l Models EXCEPT 112 Tractor with K241AS Kohler Engine)

15
@E
Ose
¥ 15— 50
6
17 @
M 7rar

Key Part No. Serial No. Description

i T LT ( - ) Spool, control valve (sub. AM30724)

2 M 41408 ( - ) Pin, spool

3 P 47889 H ( - ) O-ring (2 used)

£ R 394 R ( - ) O-ring (3 used)

5 M 41424 ( - ) Washer (2 used)

6 M 41442 ( - ) Spacer, spool

7 M 41440 ( - ) Spring, outer

M 41441 ( - ) Spring, inner

8 U 15969 U ( - ) Ring, snap

9 M 41439 ( - ) Screw, spool

10 M 41438 ( - ) Plug, button

11 AM 30724 ( - ) Valve assembly, control, complete
12 19H 1996 ( - ) Screw, cap, 1/4" x 2" (3 used)

13 M 41434 ( - )  Plunger, lift check

14 M 41435 ( - ) Spring, lift check

15 AN 85149 ( - y  Plug, lift check, with O-ring

16 R 28782 R ( - ) O-ring (2 used)

17 AM 30686 ( - ) Connector, straight, with O-ring (2 used)

PC 3095 (1-69) Printed in France



68 Tractors, Lawn and Garden -- 110 and 112 (100,001~ )

HYDRAULIC PUMP BRACKET AND LEVER (IN-LINE PUMP)
(A1l Models EXCEPT 112 Tractor with K241AS Kohler Engine)

M 7798

Key

M 40005 M
AM 31606
AM 31607
M 41406
14H 785
12H 303
24H 1224
M 41394
M 41393
12H 331
14H 732
M 41347
19H 1800
AM 31723

b b b
W OWIWU & w [
S — T — g— — T g— " — p—

Part No. Serial Neo.

-131,584
-131,584

Description
Knob, hydraulic lift lever
Bracket assembly, lever and mounting (112H)
Bracket assembly, lever and mounting (110H)
Spacer, square, 3/16" x 1"
Nut, 5/16" (4 used) i
Washer, lock, 5/16" (4 used)
Washer, 11/32" x 1" x .060" (4 used)
Washer, fiber, 11/32" x 1" x .060" (8 used)
Washer, fiber, 11/32" x 41/64" x ,060" (16 used)
Washer, lock, ext. tooth, 3/8" (2 used)
Nut, jam, 3/8"
Clip, locking
Screw, cap, 3/8" x 1-1/2"
Baffle, heat (110)

PC 3095 (1-69) Printed in France



Tractors, Lawn and Garden -- 110 and 112 (100,001~ )

PUMP AND RESERVOIR (90 Degree Pump)
(112 Tractor with Kohler 10 Hp. K241AS Engine)

Key Part No. Serial No. Description
1 AM 32362 ( - ) Body, assembly, pump
2 P 47889 H ( - ) O-ring, 3/32" x 1/2" I.D. (2 used)
3 P 46051 H ( - ) O-ring, 3/32" x 7/16" 1.D.
4 AM 32350 ( - ) Plug assembly
5 M 44163 ( - ) O-ring, 1/16" x 4" I.D.
6 AM 32355 ( = ) Clamp assembly
7 21H 1196 ( - )  Screw, mach., 10-24 x 1" (2 used)
8 14H 778 ( - ) Nut, 10-24 (2 used)
9 AM 32356 ( - )  Reservoir
10 M 44165 ( - ) Ring, snap, internal
11 AM 32351 ( - ) Filter
12 M 44162 ( - ) O-ring, 1/16" x 2" L.D.
13 AM 32352 ( - ) Plate, pump, rear
14 T 23681 T ( - ) Key, 1/8" sq.
15 AM 32354 ( - ) Gear, pump drive
16 AM 32353 ( - ) Gear, pump driven
17 E 18050 E ( - ) Diaphragm
18 E 18049 E ( - ) Gasket, backup
19 E 18048 E ( - ) Gasket, protector
20 E 18047 E ( - ) Seal, diaphragm
21 AM 32349 - ( - )  Plate assembly, front
22 M 42119 ( - )  Seal, shaft
23 19H 1919 ( - ) Screw, cap, 1/4" x 1-3/4" (4 used)
24 M 44164 ( - ) Pin, dowel (2 used)
25 AM 32357 ( - )  Plug, assembly
26 R 375 R ( - ) O-ring, 3/32" x 5/8" I.D.
27 T 17367 T ( - )  Spring
28 U 40419 ( - ) Ball, steel, 3/8" dia.
29 E 18051 E ( - ) Spring (2 used)
30 H 60816 H ( - ) Ball, check, 3/16" dia. (2 used)
31 H 31257 H ( = ) Seat, spring
o AM 32359 ( - ) Kit, seal (consit of (1) F3353R, (1) P46051H, (2) R394R, (2)
P47889H, (1) T23681T)
. AM 32200 ( - ) Pump assembly (includes control valve and reservoir)

PC 3095 (1-69) Printed in France



70 Tractors, Lawn and Garden -- 110 and 112 (100,001~ )

HYDRAULIC CONTROL VALVE ASSEMBLY (950 Degree Pump)
(112 Tractor with Kohler 10 Hp. K241AS Engine)

Key Part No. Serial No, Description
i AM 32361 ( - ) Valve, assembly, control including spool
2 19H 2102 ( - ) Screw, cap, 1/4" x 1-3/4" (3 used)
3 E 40780 ( - )  Washer, spacer (2 used)
4 M 44167 ( - )  Spring
5 M 44168 ( - )}  Spacer
6 M 44169 ( - ) Ring, snap
7 R 394 R ( - ) O-ring (4 used)
8 AM 32360 ( - ) Cap, vent
9 AM 30686 ( - )} Connector, str. with O-ring (2 used)
10 AN 150266 ( - )  Plug, with O-ring
11 F 3353 R ( - ) O-ring
12 N 150467 ( - )  Spring
13 N 150466 ( - )  Seat, spring
( i )

14 R 28782 R O-ring (2 used)

PC 3095 (1-69) Printed in France



Tractors, Lawn and Garden -- 110 and 112 (100,001~ ) 71

HYDRAULIC PUMP MOUNTING BRACKET AND LEVER (90 Degree Pump)
(112 Tractor with Kohler 10 Hp. K241AS Engine)

M 7720

=

OWwWoo~O; lﬂlhml\’l-b‘g

M 40005 M
AM 32268
11H 236
24H 1047
19H 1800
14H 812
AM 32261
M 41986
T 17446 T
M 44113
19H 1731
14H 812
12H 304
11 AM 31795
12 19H 1765
13 M 44119
14 24H 1305
15 14H 812
16 M 44118
17 19H 1936
12H 304
18 14H 812
19 24H 1305
20 M 43147
21 28H 2497

-
T s e, — s P e o, o, s

22 M 44161
23 12H 304
24 M 42010

—

Part No. Serial No.

| DO D R IO O A U N R A T S T N O Y U N U U R R |

S St St et S et S e St S St et S Y e S Nt St et et et St et Wt e St S

Description
Knob, lever
Lever, control
Pin, cotter, 1/8" x 1"
Washer, 17/32" x 1-1/4" x , 105"
Screw, cap, 3/8" x 1-1/2"
Nut, 3/8" (2 used)
Bracket, pump mounting
Sheave, drive
Nut, stop, elastic, 3/8"
V-belt, pump drive
Screw, cap, 3/8" x 1" (2 used)
Nut, 3/8" (2 used)
Washer, lock, 3/8" (2'used)
Sheave, idler
Screw, cap, 3/8" x 1-3/4"
Bracket, idler
Washer, 13/32" x 13/16" x .060" (2 used)
Nut, 3/8"
Bracket, shield mounting
Screw, cap, 3/8" x 3/4" (2 used)
Washer, lock, 3/8" (2 used)
Nut, 3/8"
Washer, 13/32" x 13/16" x .060" (3 used)
Stud, 3/8'" x 3-5/8" (3 used)
Spacer, pipe, 3/8" x 5/8" (3 used hydraulic lift) (1 used manual
lift)
Guide, belt
Washer, lock, 3/8"
Washer, hardened (cylinder head)

PC 3095 (1-69) Printed in France



72

Tractors, Lawn and Garden -- 110 and 112 (100,001~ )

Key
1 M
M
2 M
M
3 M
M
4 M
M
5 M
6 M
T M
8 M
9
10 M
11 M
12 M
13 M
14 M
15 JD
16 CA
CA

110—:
13
112 r

[110_ JOHN DEERE OO} 3
©OJOHN DEERE 10 )

[12 JOHN DEEREOO/
©OOJOHN DEERE 12 \*

i JOHN DEEREOO/
OOCJOHN DEERE K it

JOHN DEERE

Variabie Sreed

O

[Hydraulic Lift|

M 7799

Part No.
42692
42920
42693
42921
42694
42922
42695
42923
44175
44174
42660

43045

44203
42245
44171
44172
44176

5273

13027
11848

— s T, P P —, P~ | P

S — — — i, —

=

(IJCII;N DEEHE’

Serial No., Description
Strip, trim, "110 JOHN DEERE" (R,.H, side)
Strip, trim, "Hydraulic Lift 110 JOHN DEERE" (R.H. side) =
Strip, trim, "JOHN DEERE 110" (L. H. side)
Strip, trim, "JOHN DEERE 110 Hydraulic Lift" (L, H, side)
Strip, trim, "112 JOHN DEERE" (R.H, side)
Strip, trim, "Hydraulic Lift 112 JOHN DEERE" (R,.H. side)
Strip, trim, "JOHN DEERE 112" (L,H, side)
Strip, trim, "JOHN DEERE 112 Hydraulic Lift" (L.H, side) do
Strip, trim, "JOHN DEERE" (R.H. ) (custom colored tractors)
Strip, trim, "JOHN DEERE" (L.H.,) (custom colored tractors)
Decalcomania, "Leaping Deer" (Grille) (sub. for M42946)
(used with AM31554 and AM31637 Grill Panel)
Decalcomania, panel

O D O D RO BN T B

Decalcomaniu, "Danger'" (gas tank) (sub. for M41239)

Decalcomania, "Ignition"

Decalcomania, "110" (2 used) (custom colored tractors)

Decalcomania, "112" (2 used) (custom colored tractors)

Decalcomania, "Hydraulic Lift" (custom colored tractors)

Decalcomania, "Leaping Deer" (Grille) (used with AM32324 and
AM32325)

e et et st et et o S T St St S S M e S S et

Decalcomania,German Control (Sub.For M43099) Deutsch Geschrieben
“ « French . ( « $ )en Francais.

PC 3095 (1

-69) Printed in France



NUMERICAL INDEX

Tractors, Lawn and Garden -- 110 and 112 (100,001- ) 73
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
7975 45 16 31945 e 6 32577 40 19 230046 18 9
8274 42 8 31946 44 6 32578 42 7 230046 19 5
17047 A 51 8 31947 45 3 32579 40 26 230048 18 7
20810 44 9 31948 45 2 32580 40 B 230048 19 6
21943 49 9 31950 40 3 32599 40 14 230053 22 8
26073 44 6 31950 43 1 32619 A 2 230054 20 19
26073 46 4 31956 40 8 32620 44 2 230057 1711
27105 47 19 31956 43 4 32624 44 1 230057 18 6
27106 47 21 31957 42 23 32626 e 1 230071 18 3
27108 47 17 31958 42 24 32676 42 20 230071 20 7
27109 47 16 31958 43 o 32684 50 15 230078 23 9
27110 47 27 31959 47 4 32690 46 8 230117 23 6
27112 47 13 31960 43 9 32817 5t 230125-8 23 21
27113 47 9 31960 47 3 32819 51 1 230151 20 2
27114 47 22 31961 41 1A 32830 51 2 230170-8 16 8
27136A 47 28 31962 41 9 32831 51 3 230175 17 4
27272 43 10 31963 45 12 32832 51 3 230249 25 23
27272 48 11 31964 45 14 32833 51 = 230293 22 7
27513 50 13 31965 45 8 32834 51 6 230294 22 ¥
27544 47 - . 25 31967 45 7 32835 51 45 230402 17 2
27554 47 30 31968 45 - 13 32836 51 18 230476 2310
27627 42 22 31970 40 15 32837 51 14 230477 23 13
27652 40 29 31970 43 6 32838 51 13 230525 21 6
27793 41 5 31971 40 16 32902 40 25 230526 21 5
27793 42 1 31971 43 7 46593D 28 P 230582 22 2
28212 41 12 31972 40 17 200372 24 11 230675 37 7
28264 44 7 31972 43 8 200372 36 17 230710 22 1
28707 50 7 31976 42 4 200375 24 7 230722 38 i4
28708 50 8 31990 41 4 200375 36 13 230757 20 27
28709 50 9 31991 42 11 200376 24 13 231032 30 5
28710 50 10 31993A 43 s 200376 36 19 231032 31 ]
28710 51 10 31994 47 7 200380 36 E 231065 18 i
28788 48 9 31995 47 6 200381 24 6 231281 38 11
28942 41 6 31996 47 10 200381 36 8 231355 23 19
28942 42 2 32000 41 2 200383 24 2 231355 34 15
28945 47 26 32000 43 3 200383 36 2 231419 19 4
29170 47 29 32001 44 2 200408 24 9 231555 24 23
29193 45 1 32002 44 2 200408 36 15 231555 30 oy
29193 45 15 32003 e 2 200418 24 10 231594 17 10
29309 42 17 32004 44 1 200420 24 12 231767 20 25
29634 47 11 32005 4 1 200438 24 5 231845 20 11
29673 43 2 32006 44 1 200439 24 8 231890 20 21
29673 46 4 32008 48 5 200439 36 14 231954 21 3
29752 47 2 32009 48 4 200443 24 14 231955 21 3
29783 40 2 32031 40 18 200443 36 20 231956 21 3
29985 46 1 32058A 40 9 210223 18 1 231973 21 1
30014 50 4 32077 44 S 210223 24 18 231974 21 1
30015 50 4 32096 47 8 220174 18 2 231975 21 1
30312 45 9 32116 = 2 220174 25 3 231976 21 1
30335-D 16 i 32244 44 & 220174 31 8 232510 25 21
30355 47 23 32255A 47 18 220174 38 3 232513 23 12
30564 40 1 32256A 47 15 220297 38 17 232535 25 2
30767 48 7 32261 40 13 220475 o5 4 232535 38 2
30771 48 10 32352 46 2 220475 38 4 232555 24 3
30927 47 12 32353 46 3 220476 25 5 232556 24 4
31345 42 18 32374 42 19 220476 38 S 232575 21 1
31481 48 2 32375 42 16 220534 17 3 232576 21 %
31503 47 = 2O 32425 45 5 220534 27 2 232577 21 1
31919 44 3 32426 42 12 220720 37 4 232578 21 1
31928 40 6 32426 45 6 220791 25 8 232604 25 7
31929 q0Q 27 32499 51 11 221116 36 18 232614 23 T
31930 45 4 32500 51 7 230004 21 2 232617 23 8
31931 40 10 32501 51 12 230007-8 16 6 232635 24 i
31932 40 7 32509 21 5 230008 22 2 232649 20 9
31935 s 3 32510 50 R 230010 22 3 232770 22 10
31936 44 5 32567 50 1 230011 22 4 232770 33 12
31937 44 4 32568 50 2 230011 33 6 232777 22 9
31939 44 1 32569 50 kS 230013 22 6 232810 17 5
31940 44 10 32570 50 5 230020 33 o 232811 20 28
31941 44 10 32571 50 6 230024 17 1 234279 13 10
31942 44 8 32572 50 11 230024 18 10 234318 20 5
31943 44 8 32573 50 12 230027 22 1 234380 26 2
31944 44 7 32574 50 14 230043 19 8 234380 39 2

PC 3095 (1-69)

Printed in France



NUMERICAL INDEX

74 Tractors, Lawn and Garden -- 110 and 112 (100, 001- )
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
234392 20 14 236473 25 17 610748 49 4 A235611 32 2
234393 20 18 236488 28 6 610749 13 10 A235616 32 2
234394 17 7 236504 30 2 610750 49 7 A-235646 33 43
234395 17 8 236506 30 6 610771 49 8 A-235743 34 13
234396 24 19 236509 30 3 630605 47 - 14 A235807 37 1
234421 25 14 236510 30 5 630606 47 5 A-236396 39 1
234422 25 12 236559 30 7 630786 47 24 A-236864 28 12
234423 25 15 236562 39 14 631226A 47 . A-237078 28 20
234424 25 9 236563 39 13 650108 45 10 A-237095 98 .y
234523 21 4 236564 26 4 650124 49 6
234581 21 4 236564 39 4 650128 42 3
234583 21 4 236565 26 14 650128 42 o4 AC
234585 21 4 236566 26 13 650131 51 9
234661 17 9 236568 26 12 650154 40 11 AC1536 27 9
235003 32 6 236568 39 . 12 650168 42 5
235004 32 3 236569 26 12 650168 51 8
235006 36 7 236569 39 12 650216 42 6 AF
235007-S 28 15 236570 26 12 650266 41 8
235008 33 7 236570 39 12 650266 46 5 AF 2180 R 25 7
235010 33 3 236571 26 11 650399 48 6 AF 2180 R 49 9
235011 33 2 236571 39 11 650483 49 3
235025 98 47 236572 26 7 650512 40 20
235025 31 7 236572 39 7 650513 48 1 AM
235026 28 48 236573 26 8 650518 45 11
235041-S 38 7 236573 39 8 650561 40 24 AM 1535 T 38 7
235047 30 9 236574 26 5 650587 47 1 AM 2553 T 52 26
235048 30/ 11 236574 39 5 650588 40 4 AM 30051 M 12 10
235048 31 11 236575 26 9 650590 46 9 AM 30051 M 13 22
235053 33 10 236575 39 9 650591 40 28 AM 30058 M 59 26
235070 28 3 236576 26 6 650592 40 12 AM 30069 M 14 7A
235070 31 3 236576 39 6 650593 40 22 AM 30082M 61 13
235078 34 8 236577 26 3 650594 40 23 AM 30082 M 61 14
235101 37 6 236577 39 3 650595 42 9 AM 30088 M 11 6
235102 24 30 236675 29 4 650600 50 3 AM 30093 M 9 9
235102 37 3 236676 35 8 650631 41 91 AM 30094 M 12 20
235116 24 29 236705 29 5 650661 49 5 AM 30168 M 9 26
235116 37 5 236705 31 1 650690 41 13 AM 30168 M 10 7
235117 30 8 236742 29 47 650691 41 14 AM 30169 M 10 10
235118 30 i 236843 35 7 650692 41 7 AM 30172M 61 15
235125-§ 34 28 237064 29 12 650694 41 3 AM 30176 M 9 21
235165 Aingpid 237064 31 2 650695 ‘41 10 AM 30177 M 14 8
235168 33 4 237065 38 18 730143 41 1B AM 30178 M 14 12
235170-5 28 16 237066 35 6 758128 Ay AR AM 30179 M 14 16
235287 32 1 237069 34 20 758129 40 4 AM 30182 M 13 15
235288 32 1 237079 38 12 AM 30264 M 11 6
235289 32 1 237080 29 14 AM 30266 M 62 4
235290 32 1 237081 29 15 A AM 30346 M 11 8
235352 29 8 237088 38 20 AM 30347 M 11 2
235353 29 7 240013 22 S A-53-6 24 31 AM 30364 M 62 1
235353 31 5 240013 33 8 A-53-6 . AM 30370 M 10 12
235376 28 2 240281 16 4 A 4546 R 59 36 AM 30530 54 2
235415 36 1 240281 18 5 A-36507 30 4 AM 30532 57 7
235448 36 16 240281 31 6 A-230066 W oy AM 30533 57 .8
235457 36 18 240281 37 2 A-230155-8 22 11 AM 30534 55 19
235476 34 9 240282 16 3 A230371 38 16 AM 30535 55 21
235494 34 1 270721 29 6 A-230540 23, 15 AM 30536 55 8
235496 34 23 270889 29 2 A-230774 19 3 AM 30537 54 16
235526 2 B 275062 3 S A-231801 21 g AM 30640 55 5
235551 30 3 275066 T ‘A-231801-10 21 7 AM 30651 13 4
235572 32 4 275067 33 11 A231960 38 8 AM 30662 10 1
235631 30 10 275143 0.8 A-232981 26 1 AM 30663 10 soet
235679 29 3 275144 30 6 A-234282 25 16 AM 30671 59 14
235786 25 19 275167 3% 6 A-234443 25 22 AM 30686 67 =337
235838 33 1 275183 25 10 A-234503 16 oL AM 30686 70 9
236285 28 11 275303 25 23 A-235157 23 17 AM 30700 TS
236411 34 18 275341 31 13 A-235256 34 11 AM 30710 18 ..
236412 4 17 275341 st A-235327 33 9 | AM30712 10 2
236415 4 19 Qs S A235383-10 32 5 | AM30724 67 1
meso % o | cowe 40 o | Anwe @ oz | MM g
AM 30725 66 i
e o : A235571 32 2

PC 3095 (1-69)

Printed in France



NUMERICAL INDEX

Tractors, Lawn and Garden -- 110 and 112 (100,001- ) 75
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
AM 30726 66 33 AM 31104 44 2 AM 31544 64 12 AM 31759 40 5
AM 30726 66 34 AM 31105 44 1 AM 31546 52 10 AM 31764 66 38
AM 30726 66 39 AM 31106 44 1 AM 31549 52 34 AM 31772 i
AM 30729 66 23 AM 31107 44 1 AM 31551 12 8 AM 31772 47 18
AM 30729 66 30 AM 31111 44 2 AM 31551 13 18 AM 31773 471545
AM 30730 185w AM 31112 44 4 AM 31552 13 3A AM 31774 A7 RER .
AM 30731 66 21 AM 31113 40 13 AM 31553 62 5 AM 31787 47 28
AM 30731 66 22 AM 31117 47 29 AM 31554 6 8 AM 31789 15 5
AM 30732 66 9 AM 31125 10 15 AM 31554 6 9 AM 31790 15 5
AM 30733 66 20 AM 31129 4 10 AM 31555 65! s AM 31795 66 4
AM 30734 66 19 AM 31130 44 8 AM 31558 37 6 AM 31795 7019
AM 30736 66 e AM 31140 25 4 AM 31560 30 10 AM 31800 66 30
AM 30737 66 40 AM 31140 38 4 AM 31561 33 9 AM 31806 44 2
AM 30738 66 38 AM 31143 21 1 AM 31562 33, 13 AM 31807 44 2
AM 30738 66 - AM 31144 21 1 AM 31563 36 9 AM 31808 44 1
AM 30743 56 2 AM 31145 21 1 AM 31568 39 1 AM 31809 44 1
AM 30743 56 3 AM 31146 21 1 AM 31570 B 141 AM 31823 65 e
AM 30743 56 5 AM 31154 45 5 AM 31571 34 (13 AM 31824 65 3
AM 30768 12 2 AM 31182 Gial 44 AM 31572 34 5 AM 31850 14 7A
AM 30768 13 .13 AM 31189 14 1 AM 31573 25 16 AM 31850 14 7B
AM 30771 13 2 AM 31197 14 2 AM 31574 25 19 AM 31850 14 8
AM 30844 53. .12 AM 31199 10 16 AM 31589 25 12 AM 31922 9 9
AM 30867 9. .15 AM 31215 6> 10 AM 31590 25 14 AM 31924 R
AM 30928 41 6 AM 31220 13 6 AM 31591 25 2 AM 31950 4
AM 30928 42 2 AM 31221 40 9 AM 31592 25 8 AM 31993 13 3B
AM 30941 26 14 AM 31268 27 6 AM 31603 5 12 AM 31995 13 2
AM 30960 47 28 AM 31268 35 2 AM 31604 42 13B AM 32001 54 25
AM 30980 - AM 31268 46 7 AM 31606 68 2 AM 32003 53 5
AM 30993 46 2 AM 31289 15 4 AM 31607 68 2 AM 32004 62 13
AM 30994 46 3 AM 31334 i3 110 AM 31608 65 6 AM 32067 30 4
AM 31020 38 14 AM 31351 50 | o2 AM 31614 8 1 AM 32072 38 8
AM 31021 24 9 AM 31400 24: 29 AM 31617 27 5 AM 32089 51 13
AM 31021 36 15 AM 31400 37 5 AM 31617 46 6 AM 32120 - 35 1
AM 31022 94 42 AM 31400 48 5 AM 31633 8 4 AM 32174 13 3A
AM 31025 24 14 AM 31445 10 19 AM 31636 24 26 AM 32174 62 5
AM 31025 24 23 AM 31446 10 21 AM 31637 6 8 AM 32182 63 9
AM 31025 36 20 AM 31447 52 32 AM 31637 6 9 AM 32183 12 5B
AM 31027 18 N AM 31449 53 5 AM 31638 65 i AM 32190 64 7
AM 31039 24 7 AM 31451 4 3 AM 31639 65 2 AM 32193 4 1
AM 31039 24 8 AM 31452 62 12 AM 31656 7 3 AM 32196 53 13
AM 31039 24 11 AM 31453 BY e AM 31658 26 6 AM 32200 69 ..
AM 31039 24 23 AM 31454 56 3 AM 31658 39 6 AM 32201 BE Wi,
AM 31039 36 13 AM 31456 65 12 AM 31659 39 14 AM 32253 13 3B
AM 31039 36 14 AM 31464 61 18 AM 31660 39 13 AM 32261 61 6
AM 31039 36 17 AM 31470 65 9 AM 31661 26 4 AM 32268 71 2
AM 31039 36, e AM 31479 52 . 97 AM 31661 39 4 AM 32286 4 21
AM 31044 25 2 AM 31480 6 14 AM 31662 26 11 AM 32286 65 13
AM 31044 38 2 AM 31481 6 7 AM 31662 39 . 11 AM 32287 & i
AM 31051 19 7 AM 31482 63 13 AM 31663 25 17 AM 32299 7 3
AM 31056 ob. 41 AM 31483 63 17 AM 31710 54 30 AM 32301 7 3
AM 31057 23 15 AM 31484 66 4 AM 31723 68 13 AM 32303 7 3
AM 31059 e AM 31485 65 8 AM 31737 5¢ 4 AM 32305 7 3
AM 31062 21 7 AM 31487 59 18 AM 31738 49 2 AM 32306 8 1
AM 31063 21 7 AM 31488 64 11 AM 31739 42 7 AM 32307 8 1
AM 31064 21 4 AM 31511 16 .. AM 31740 40 21 AM 32308 8 1
AM 31066 21 4 AM 31518 4 1 AM 31742 40 .. AM 32318 13 2
AM 31067 21 4 AM 31523 B 12 AM 31744 S0 .. AM 32324 6 8
AM 31069 23 17 AM 31524 60 12 AM 31744 st .. AM 32324 6 9
AM 31074 24 15 AM 31527 59 39 AM 31745 50 L AM 32325 6 8
AM 31087 47, 49 AM 31528 5 8 AM 31746 50 2 AM 32325 & 9
AM 31088 47 15 AM 31532 48 8 AM 31747 50 6 AM 32327 28 20
AM 31088 47 26 AM 31534 61 11 AM 31748 50 11 AM 32328 28 4
AM 31090 45 3 AM 31535 27 4 AM 31749 50 12 AM 32329 28 12
AM 31091 o 3 AM 31535 46 1 AM 31750 20 18 AM 32330 37 1
AM 31091 43 1 AM 31536 63 18 AM 31751 16 16 AM 32331 37 7
AM 31091 43 .. AM 31536 65 3 AM 31752 20 25 AM 32332 28 ..
AM 31094 42 23 AM 31537 63 9. AM.-31753 17 7 AM 32333 38 16
AM 31096 43 . AM 31538 52 13 AM 31754 26 1 AM 32334 38 i3
AM 31098 47 10 AM 31541 59 40 AM 31756 20 10 AM 32336 32 2
AM 31102 44 2 AM 31542 53 5 AM 31757 25 22 AM 32337 3 2
AM 31103 44 2 AM 31543 52 20 AM 31758 16 .. AM 32338 32 2

PC 3095 (1-69)

Printed in France



NUMERICAL INDEX

76 Tractors, Lawn and Garden -- 110 and 112 (100,001 - )
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
AM 32339 32 5 E JD 7842 64 2 M 40361 M 55 13
AM 32340 32 5 JD 7842 65 7 M 40373 M 55 14
AM 32341 32 1 E 18047 E 66 14 JD 7844 8.5 13 M40378M 55 25
AM 32342 32 1 E 18047 E 69 20 JD 8104 40 7 M40381M 57 16
AM 32343 32 1 E 18048 E 06 ' 15 JD 8188 11 & M 40408 M 9 8
AM 32344 32 1 E 18048 E 86 ae JD 8226 11 5 M 40409 M 9 7A
AM 32345 31 =y E 18048 E 69 19 JD 8801 54 11 M 40410 M 9 6A
AM 32349 69 21 E 18049 E 66 16 JD 8805 54 10 M40412M 14 15
AM 32350 69 4 E 18049 E 66 .. JD 8809 54 9 M40413 M 14 10
AM 32351 69 11 E 18049 E 69 18 JD 8833 55 9 M 40414 M 14 9
AM 32352 69 13 E 18050 E 66 17 JD 8861 54 7 M40415M 14 11
AM 32353 69 16 E 18050 E 66 .. JD 8875 57 5 M40514 M 10 4
AM 32354 69 15 E 18050 E 69 17 JD 9294 61 16 M40514 M 52 24
AM 32355 69 6 E 18051 E 66 13 JD 9296 52 , 23 M40514M 57 10
AM 32356 69 9 E180SLE 66 .. JD 9325 54 23 M40514M 58 10
AM 32357 69 25 E 18051 E 69 29 JD 9359 20 2 M40676 M 54 6
AM 32359 608 haw E 18074 E 66 .. JD 9384 28 2 M 40683 M 4 19
AM 32360 D 8 E 40780 AN 3 D 9812 55 24 M40683 M 5 6
AM 32361 70 1 E-235058 36 9 D 9823 54 8 M 40691 M 6 2
AM 32362 e D 9824 & 48 M40699M 52 5
AM 32363 8580 4 D 9824 57 6 M 40704 M 9 11
AM 32365 29 14 F D 9825 55 17 M40718 M 13 1
AM 32366 20 15 D 9865 52 25 M40721M 14 5
AM 32370 s 7 F 3353 R 69 .. JD 9873 572 12 M40721 M 47 11
m gzg;é 5 =23 F 3353 R 70 1 JD 9893 30 6 M 40747 M 7 10
2 6 10
AM 32374 45 13A MaorSBM 4 24
AM 32374 42 13B H
AM 32574 2L M40753 M 63 11
AM 32377 41 1A H23697H 52 33 L299 T 59 34 k&i ggg ﬁ 32 22
AM 32377 41 1B H31256H 66 26 L324T 4 23 M40806 M 63 19
AM 32388 5. 2 H31257H 66 27 L324T 63 20 M40806 M 65 4
AM 32389 51 4 H31257H 69 31 L1142 C 59 11 M40808 M 57 3
AM 32390 51 B H 60816 66 12 L1314 C 10 17 40815 9
AM 32391 51 15 H 60816 66 .. ﬁ 41001 M gg
AM 32392 51 1 H 60816 69 30 41001 13
AM 32393 BY s H 60817 66 26 o S
H 64373 20 11 M 41026 .
M 41027 54 15
M11007M 59 24 M 41028 54 5
£ . M 2 % | yumo o=
AN 85149 67 15 M11012M 61 12 M 41032 By 4
AN 150266 70 10 HZS5125H 64 6 M11017M 65 7 M 41033 55 28
M11021 M 55 1 M 41034 55 12
; I M11040M 62 2 M 41035 55 22
A ﬁ 1 i%é ﬁ gz 15 M 41036 55 30
AP19170HR 25 7 J2375 M 1 1 M18590M 5 22 ﬁ 1}83% gg 2
AP 19170HR 49 9 J2376 M sz 22 M18696M 53 11 1039 20
AP24917H 62 13 } igggi ﬁ 53 3‘13 M40003 M 12  5A ﬁ :1840 gg 26
] 16931 N iy ﬁ 400@; M é% i M 41041 55 27
AR J 16931 N 63 10 M 40005 ?\da 68 1 i A
J2130N 28 5 | Nacoosm 71 1 | M4iodd 55 29
AR 14020R 49 9 M 40006 M 59 7 M 41047 55 15
AR 14020R 25 7 D M40011M 63 1 M 41048 56 7
Mibma: W 9 | BaE el
ID 20 57 1 M 41050 54 24
AT D 1818 e 4 I:I{ 40062 ll:dd gg : M 41125 2" 9
ATSI4T 38 7 ey 1] Ma0e7M 63 2 M 41128 57 13
AT 10399 T 38 11 }g i = i M40110M 14 17 M 41129 4 17
AT 17208 T 38 7 D 5273 7 15 M 40117 M 59 23 M 41132 57 11
D 7449 40 6 M ﬁ% 53 M 59 32 M 41239 72 10
B JD 7759 10 11 o M 6 14 M 41343 65 10
D 7797 10 20 m gigg x 1? 11 ﬁ :igg sg 11
231 1D 7806 59 13 22
3-227333 §§ 12 iD 7806 61 21 ﬁ gggg M 533 12 M 41361 10 3
BP13934E 9 28 JD 7838 gl MAOSBBAN 55 3 o oL I
BP 13934 E 10 26 R8¢ = | MamszM 54 19 | M41304 68 7
S ™ P %% M40359M 55 11 M 41408 & 2
VYoir Page 79
Siehe Seite 79

PC 3095 (1-69)

Printed in France



NUMERICAL INDEX

Tractors, Lawn and Garden -- 110 and 112 (100,001~ 77
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
M 41424 67 5 M 42006 18 1 M 42100 16 4 M 42193 40 15
M 41425 66 31 M 42006 24 18 M 42100 18 S M 42193 43 6
M 41425 667 | w M 42007 18 2 M 42100 31 6 M 42193 A3 0005
M 41426 66 3z M 42007 25 3 M 42100 37 2 M 42194 40 16
M 41428 66 oe M 42007 31 8 M 42101 16 3 M 42194 43 7
M 41429 66 25 M 42007 38 3 M 42110 24 31 M 42194 43 oo
M 41434 67 13 M 42009 25 5 M 42110 37 2 M 42195 40 17
M 41435 67 14 M 42009 38 ] M 42112 23 20 M 42195 43 8
M 41438 67 10 M 42010 17 3 M 42113 23 18 M 42195 43 .e
M 41439 67 9 M 42010 27 2 M 42114 20 12 M 42197 42 4
M 41440 67 7 M 42010 71 24 M 42115 20 4 M 42199 66 11
M 41441 67 7 M 42013 21 2 M 42115 34 16 M 42199 66 .o
M 41442 67 6 M 42014 16 17 M 42116 23 14 M 42200 41 4
M 41445 57 14 M 42015 22 2 M 42117 23 2 M 42201 47 6
M 41446 57 9 M 42016 22 3 M 42117 34 3 M 42202 41 2
M 41448 56 5 M 42017 22 @ M 42119 23 11 M 42202 43 3
M 41570 11 7 M 42017 33 6 M 42119 69 22 M 42202 43 e
M 41647 53 13 M 42018 22 6 M 42120 23 & M 42204 40 18
M 41778 40 29 M 42019 33 5 M 42123 24 32 M 42208 44 5
M 41787 = 9 M 42020 17 3 M 42123 37 1 M 42212 47 8
M 41788 40 2 M 42020 18 10 M 42123 48 1 M 42215 47 24
M 41792 A4 4 M 42021 22 1 M42124 23, .16 M 42216 47 22
M 41801 46 1 M 42022 19 8 M 42124 34 12 M 42217 40 22
M 41801 54 31 M 42023 18 9 M 42125 24 21 M 42218 41 R
M 41808 42 22 M 42023 19 5 M 42127 18 4 M 42220 47 s
M 41814 43 10 M 42024 18 7 M 42127 20 1 M 42221 43 9
M 41814 43 5t M 42024 19 6 M 42128 18 8 M 42221 43 .
M 41814 48 11 M 42025 22 8 M 42128 20 8 M 42221 47 3
M 41825 45 1 M 42026 20 19 M 42140 47 15 M 42222 41 1A
M 41825 45 15 M 42027 17 11 M 42140 47 21 M 42229 5 15
M 41827 41 5 M 42027 18 6 M 42141 47 17 M 42230 5 15
M 41827 42 1 M 42028 18 3 M 42142 47 15 M 42231 16 8
M 41833 49 1 M 42028 20 7 M 42142 47 16 M 42245 72 i1
M 41834 42 7 M 42029 23 9 M 42143 47 13 M 42247 42 19
M 41835 42 18 M 42031 23 21 M 42143 47 15 M 42250 61 2
M 41858 26 12 M 42034 17 4 M 42144 47 9 M 42260 9 22
M 41858 39 iz M 42035 25 23 M 42145 47 22 M 42270 42 12
M 41858 50 o M 42037 22 7 M 42149 43 2 M 42270 45 6
M 41859 = RN b M 42038 22 7 M 42149 43 s M 42273 2 01
M 41859 39 12 M 42040 17 2 M 42149 46 4 M 42341 9 E
M 41859 50 B M 42041 23 10 M 42150 47 23 M 42355 9 1
M 41860 26 7 M 42042 23 13 M 42151 42 16 M 42357 “ 4
M 41860 39 7 M 42043 21 6 M 42153 48 7 M 42367 7 4
M 41860 50 7 M 42044 21 5 M 42154 A7 ... L2 M 42399 64 1
M 41892 47 30 M 42045 22 2 M 42155 48 2 M 42410 6 5
M 41895 47 15 M 42047 22 1 M 42156 47 20 M 42411 6 6
M 41895 47 27 M 42048 20 27 M 42158 44 3 M 42412 6 3
M 41917 9 19 M 42060 23 19 M 42160 40 27 M 42416 6 4
M 41918 9 16 M 42060 34 15 M 42161 45 4 M 42417 6 B
M 41944 6B 8 M 42061 19 o M 42162 40 i0 M 42528 9 5
M 41945 891,20 M 42067 17:0.:10 M 42163 44 3 M 42555 13 8
M 41945 61 1 M 42076 20 21 M 42164 44 5 M 42634 54 32
M 41946 62 6 M 42077 21 3 M 42165 44 & M 42646 14 3
M 41986 66 8 M 42078 21 3 M 42167 A 1 M 42660 6 9
M 41986 71 7 M 42079 21 3 M 42168 4 10 M 42660 72 7
M 41992 24 11 M 42082 23 12 M 42170 A 8 M 42692 7 1
M 41992 24 23 M 42083 24 3 M 42172 4 7 M 42692 72 1
M 41992 36 17 M 42084 24 4 M 42173 e 6 M 42693 7 1
M 41993 24 7 M 42085 21 1 M 42174 44 6 M 42693 72 2
M 41993 24 23 M 42086 21 1 M 42175 45 2 M 42694 7 1
M 41993 36 13 M 42087 21 1 M 42179 43 . M 42694 72 3
M 41994 24 13 M 42088 21 1 M 42180 40 8 M 42695 7 1
M 41994 24 23 M 42090 23 T M 42180 43 4 M 42695 72 &
M 41994 36 19 M 42091 23 8 M 42180 43 .o M 42698 4 18
M 41996 24 6 M 42093 24 1 M 42181 42 24 M 42700 23 6
M 41996 36 8 M 42095 224710 M 42181 43 5 M 42812 4 14
M 41998 24 2 M 42095 Baapd2 M 42181 43 M 42813 4 13
M 41998 36 2 M 42096 22 9 M 42185 41 9 M 42814 4 12
M 42002 24 10 M 42096 22 . AL M 42186 45 12 M 42821 53 4
M 42003 24 5 M 42097 17 5 M 42187 45 14 M 42834 59 i
M 42004 24 8 M 42098 20 28 M 42188 45 8 M 42885 Jg. " 30
M 42004 24 23 M 42099 22 5 M 42190 45 7 M 42886 53 7
M 42004 36 14 M 42099 33 8 M 42191 45 - 13 M 42887 53 8

PC 3095 (1-69)

Printed in France



NUMERICAL INDEX

78 Tractors, Lawn and Garden -- 110 and 112 (100,001~ )
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
M 42891 55 .9 M 43120 30 6 M 43438 24 33 M 43943 X -8
M 42892 60 8 M 43120 31 10 M 43438 a7 4 M 43944 8611 §
M 42893 6 . 7 M 43121 33 7 M 43438 48 3 M 43944 3 4
M 42894 6015t § M 43122 33 3 M 43452 13 9 M 43949 51 14
M 42900 5 26 M 43123 33 2 M 43455 53 14 M 43950 63 18
M 42902 60 6 M 43124 33 10 M 43457 40 26 M 43950 65 3
M 42903 SO 19 M 43125 33 E M 43458 40 19 M 43951 fda0 0 317
M 42903 61" 3 M 43126 g3 M 43459 49 . 7 M 43951 37 4
M 42904 8 ' 5 M 43127 31 4 M 43460 50 S M 43975 35 11
M 42905 52 31 M 43127 33 441 M 43461 50 14 M 43978 35 16
M 42920 7 1 M 43128 33 11 M 43462 24118 M 43981 35 5
M 42920 s M 43129 24 22 M 43463 20 '8 M 44059 - il
M 42921 7 1 M 43129 36 12 M 43464 7 8 M 44059 29 10
M 42921 i M 43130 36 10 M 43465 27 ;9 M 44064 30 7
M 42922 g5 o M 43131 31 12 M 43465 46 9 M 44082 8L 1L
M 42922 72 3 M 43131 36 6 M 43466 20 9 M 44096 61 3
M 42923 Fiis & M 43132 36 4 M 43467 20 14 M 44112 14 19
M 42923 72 4 M 43133 36 7 M 43468 25 6 M 44113 71 9
M 42926 52 21 M 43134 36 1 M 43469 25 =21 M 44118 71 - 16
M 42938 64 7 M 43135 36 16 M 43470 15 5 M 44119 71 13
M 42941 64 5 M 43136 28 9 M 43471 15 5 M 44121 61 2
M 42942 63 6 M 43136 31 4 M 43472 15 5 M 44133 4 20
M 42943 60 15 M 43137 28 1 M 43473 15005 M 44135 41 14
M 42944 63 5 M 43138 28 17 M 43517 13 24 M 44142 35 8
M 42948 6L & M 43138 31 7 M 43518 40 14 M 44144 3B 6
M 42949 63 14 M 43139 28 18 M 43521 51 11 M 44145 29 4
M 42953 59 15 M 43140 28 3 M 43524 51 7 M 44147 29 12
M 42953 a1 il M 43140 31 3 M 43525 O - M 44147 8l 2
M 43045 2 8 M 43141 28 3 M 43526 51 '8 M 44148 38 20
M 43048 .02 M 43142 28 15 M 43555 42 20 M 44150 34 20
M 43057 59 37 M 43145 a5 M 43556 50 15 M 44151 41 13
M 43061 53 4 M 43147 29 3 M 43560 2523 M 44152 29 8
M 43062 24 24 M 43147 71 20 M 43560 38 2 M 44153 32 3
M 43075 52 14 M 43150 28 11 M 43568 24 12 M 44154 32 =
M 43086 20 29 M 43151 34 14 M 43576 49 8 M 44156 32 8
M 43088 53 2 M 43152 34 8 M 43588 10 16 M 44161 38 6
M 43090 G- g M 43153 i o M 43633 65 10 M 44161 71198
M 43091 5 10 M 43154 34 1 M 43634 64 13 M 44162 69 12
M 43092 2 o M 43155 34 23 M 43634 g5 it g M 44163 69 5
M 43093 59 9 M 43156 34 18 M 43639 53 6 M 44164 69 24
M 43094 12 6 M 43157 34 17 M 43743 9 TA M 44165 69 10
M 43095 61 19 M 43158 4 22 M 43743 5. 78 M 44166 38 12
M 43096 56 2 M 43160 34 19 M 43743 9 8 M 44167 70 4
M 43096 56 3 M 43162 38 17 M 43744 9  6A M 44168 % s
M 43097 52 1 M 43163 - M 43744 9 6B M 44169 70 6
M 43099 72 16 M 43163 31 5 M 43745 91 45 M 44171 524
M 43100 13 . 8 M 43167 8 6 M 43745 9 16 M 44171 e 12
M 43100 N M 43171 25 13 M 43747 L M 44172 5 24
M 43100 - M 43172 34 28 M 43747 9 16 M 44172 7218
M 43101 - il 4 M 43178 G-y M 43747 9 24 M 44174 2o B
M 43101 A=t 6 M 43184 42 15 M 43774 58.5 8 M 44174 72 6
M 43102 s 18 M 43193 5 <g M 43775 58 .3 M 44175 U3
M 43102 2 17 M 43194 g3 M 43776 58 8 M 44175 7 5
M 43102 12 19 M 43222 Pl M 43777 58 1 M 44176 54135
M 43103 5 18 M 43223 8 11 M 43778 58 4 M 44176 72 14
M 43103 12 18 M 43224 8 M 43779 SR .3 M 44185 42 15
M 43103 1219 M 43225 8 3 M 43780 88 8 M 44199 5313
M 43106 G2 M 43226 61 23 M 43781 SFsie M 44200 St -3
M 43107 31 13 M 43227 5 20 M 43781 58 9 M 44201 51 16
M 43107 g @ M 43281 54 28 M 43800 9 4 M 44203 72 10
ML S M 43282 a8 9 M 43828 20 22
M 43108 37 3 M 43283 34 21 M 43829 42 13A
M 43108 48 4 M 43284 34 10 M 43829 42 13B N
M 43111 35 19 M 43285 36 11 M 43830 59 18
M4sila e & M 43285 37 6 M 43832 4 6 NN & %
M43113 ghei- 8 M 43286 as | @ M 43893 47 28 N10011 N 13 11
M 43114 Hass B M 43286 39 3 M 43894 47 28 N10011N 25 23
M 43115 - M 43287 26 12 | M43934 36 18 N10025N 62 3
M 43115 3 U M 43287 39 12 M 43938 28 16 N 150466 70 13
M 43116 30 8 M 43287 50 4 M 43939 28 6 N 150467 70 12
Midls 3 5 | M4 54 7 | M40 x4

M 43427 54 26 M 43941 %0 2
ML e & M 43430 66 26 M 43942 3 3

PC 3095 (1-69) Printed in France



NUMERICAL INDEX

79

Tractors, Lawn and Garden -- 110 and 112 (100,001 -
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
P T23681T 66 .. X-132-2 35 9
T23681T 69 14 X-132-6 16 1
P 1076 H 10 18 T23681T 69 s X-132-6 28 7 C A
P 10256 H 59 16 X-132-6 28 19
P 10256 H 61 20 X-132-6 35 14 CA 11848 72 16
P 46051 H 66 28 X-132-9 25 18 CA13027 72 16
P 46051 H 66 .. X-132-9 34 26 CA 13121 59 24
P 46051 H 69 U 11004 U 59 22 X-134-1 20 26 CA 13126 6 4
P 46051 H 69 .. U 15969 U 67 8 X-140-1 24 16 CA 13127 6 4
P 47889 H 66 .. U 40419 66 24 X-144-2 25 20 CA 13128 5 26
P 47889 H 67 3 U 40419 69 28 X-144-2 38 15 tA 13000 a8 .
P 47889 H 69 2 X-154-3 17 12 So0it B as
P47889H 69 .. X-159-2 28 8 CA
P 48676 H 20 13 X-159-2 29 11 CA 60026 27 s
P 48676 H 28 14 X-159-3 9 9 CA 60026 46 6
X-5-4 M 2 X-160-1 36 3 CA 50044 49 9
X-5-7 23 3 X-161-1 37 3 CA 60046 49 8
PT X-5-8 20 3 X-166-2 20 16
X-14-7 36 5 X-167-2 37 7 DA
PT 60 I X-18-2 23 5 X-230-11 16 7
PT 61 72 e X-18-2 24 27 X-230-11 34 27 g~ S
PT 76 7 - R X-19-1 3 6 X-269-28 34 10
X-20-1 16 2 X-269-34 30 1 DA 13141 6 ¥
X-20-1 19 2 X-271-30 28 9 DA 13167 4 3
R X-20-1 20 23 X-271-30 31 4 DA13168 5 12
X-20-1 24 20 X-276-4 24 32 DA13169 5 12
R 359 FN 12 41 X-20-1 25 11 X-276-4 37 1 DA13199 4 1
R 359 FN 60 3 X-20-1 25 18 X-293-4 23 16
R 359 FN 63 3 X-20-1 26 10 X-293-4 34 12
R 375 R 61 7 X~20-1 28 7 X-301-1 20 6
R 375 R 69 26 X-20-1 30 2 X-301-1 28 10
R 394 R 66 .. X-20-1 34 25 X-301-1 35 10
R 394 R 67 4 X-20-1 39 10 X-309-14 37 5
R 394 R 69 .. X-22-1 32 7 X-366-1 28 5
R 394 R 70 7 X-22-9 29 16 X-379-6 28 1
R 539 M 52 15 X-25-12 23 20 X-379-6 31 4
R 11120 R 66 37 X-25-13 23 - 18 X-380-1 24 21
R 11120 R 8 5 X-25-15 20 12 X-391-1 36 11
R 26552 R 9 14 X-25-55 20 4 X-391-1 37 6
R26976 R 47 25 X-25-55 34 16 X-489-1 38 6
R 28782 R 67 16 X-25-58 23 14 X-489-2 - 25 6
R 28782 R 70 14 X-25-63 34 24 X-583-1 20 1
R 30319 R 9 2 X-25-67 34 14 X-583-2 18 8
R32507R 55 7 X-25-68 20 15 X-583-2 20 8
R 36590 R 5 19 X-25-72 23 2 X-689-1 24 22
R 36590 R 61 8 X-25-72 34 3 X-689-1 36 12
X-25-79 37 8 X-708-1 17 9
X-25-88 28 13
S X-50-7 38 19
X-50-49 20 13
S 148 M 8 10 X-51-12 24 28
X-52-20 25 11
X-67-5 23 11
X-67-43 24 25
ShE X-67-43 38 10
SME12A 12 26 1 X-67-46 23 4
106 50 o X-70-3 34 7
SR X-75-10 17 9
X-75-10 29 10
T X-81-1 19 1
X-81-1 20 24
T11220TU 9 2 X-81-1 23 1
T 11234 T 52 17 X-81-1 30 1
T 13245 T 14 18 X-81-1 34 4
T 13254 T 37 5 X-82-2 17 6
T15964 T 20 6 X-82-2 27 1
T159%4T 28 10 X-83-2 29 1
T 15964 T 35 10 X-119-4 28 14
T17366 T 66 29 X-119-14 20 13
T17367 T 69 27 X-131-1 25 1
T17446 T 66 6 X-131-1 38 1
T17446 T 71 8 X-132-1 0 17
T23681 T 66 18 X-132-2 20 20

PC 3095 (1-69)

Printed in France



82

- INDEX -

- INHALTSVERZEICHNIS -

Equipment according to French Regulations

Equipement selon Législation Frangaise

Ausriistung gemdéss franzdsischer Vorschriften

Equipment according to German Regulations : I
Equipement selon Législation Allemande —_——— — ——— _] '
Ausriistung gemdss deutscher Vorchriften | |
I I
- Tractor Front Equipment SEITE INDEX
- Equipement avant de tracteur
2 7
- Vornausriistung des Schleppers
- Dashboard Equipment
- Equipement du Tableau de bord 3 8
- Instrumentenbrettausriistung
- Tractor Rear Equipment
- Equipement arriére du tracteur 6 9
- Hinterausriistung des Schleppers
S PPN
P
s
- Second Brake System :,.g,‘:'ﬁ,:'-a:- E'aﬁ‘%’%
- Second mécanisme de freinage 4/5 R
s
EeaRty
- Zweite Bremsvorrichtung %&-gf.;%%%a_%%
R
- Miscellaneous (rear weights, antiparasite device, tools)
- Divers (Masse de roue, Antiparasitage, Outillage) 10 10
- Verschiedenes (Hinterradgewichte, Entstérkappen, etc..)

PC 30957(1-69) - Printed in France




A B C D
_—
- ':‘::‘
@)

A E e . m
EQUIPEMENT ACCORDING A| Page(Seite) _________ -2 l
TO GERMAN REGULATIONS. ,

B Page(Seite) . . . 3

( )—

EQUIPEMENT SELON LEGIS- ,
LATION ALLEMANDE. C| Pageseitey __________ 6
AUSRUSTUNG GEMAB D[ Page(seite) _________ »
DEUTSCHER VORSCHRIFTEN.

E Page (Seite)_
EQUIPEMENT ACCORDING || Page(Seite)__ _____ ___ 7
TO FRENCH REGULATIONS.

= Page(Seite)_ _ __ __ _ __ __ __ _
EQUIPEMENT SELON LEGIS- _
LATION FRANCAISE. C| Pageseite) —_______
AUSRUSTUNG GEMAB D| Page(Seite) _________10
FRANZOSISCHER VORSCHRIFTEN. L

PC 3095 (1-69) - Printed in France



110 - 112

A
I II III v VI
1 | DA 13033 2
2 CA 13170
3 | CA 13171
4 | CA 13172 2
5 | CA 13173 2 f Ressort du porte-ampoule
6 | CA 13174 ¢ Spring of bulb-holder
7T | CA 13175 Spannfeder
8 CA 13176
9 CA 13177 Ampoule 12 V, 15W
10 CA 13178 Bulb 12V, 15 W
11 | 57 M 7007 Glithlampe 12V, 15W
12 | 57 M 6394 <] Ampoule 12V, 4W
13 DA 13036 Bulb 12V, 4 W
14 | "D moma Gliihlampe 12V, 4W
15 | cA 13037
16 | DA 13038 2
17 | CA 13075
18 | CA 13076
19 | 57 M6275
20 | CA 13040 2
21 CA 13041
22 | CA 60058
23 | CA 13064
24 | 3TMT010 - 1/2-20 UNF - pour barres d'accouplemen
25 | BP 13934 E 6 4 1/2-20 UNF - for steering rods \
26 | DA 13136 1/2-20 UNF - fiir Spurstanggn
27 | 3TM6179 3 2
28 | DA 12508 9
29 | 14 H 785 o
12 H 303 2 Rondelle: Grower - Washer spring - Federring
DA 12509 4 Jeu d'ampoules complet

Complet set of bulbs

PC 3095 (1-69) Printed in France

Kompletter Satz Glithlampen




110 - 112 OQ_-.!oo 85

& |
I II III v ¥I
1 DA 60020
2 CA 60076
3 CA 13041
4 DA 60040
5 DA 60018 Pour tracteursdénuésdel'équipement "Législation Allemande"
6 M 42230 for tractors without equipment "German Legislation®
7 H 23124 H fiirSchlepper ohne Zusatzausriistung gemé&ss der "Deutschen
8 DA 13042 Strassenverkehrsordnung”
Capuchon de voyant rouge

9 CA 13179 2 | Cap of red lamp - Kappe der roten Lampe
10 CA 13180 2 Vis R4 x 12 - Screw R4 x 12 - Halbrd, Schrb, R4 x 12
11 CA 13181 Assy
12 CA 13182 M4 x 35
13 CA 13183 9 M3 x 5 =
14 5TM 6343 2 Ampoule 12V, 2W - 12V, 2W Bulb - Glilhlampe 12V, 2W
15 | 68 1Ak ' I
16 | 19 H1919 -

14 H 786 Ecrou - Nut - Mutter

12 H 291 Rondelle Grower - Lock Washer - Federring
17 CA 13045
18 21 M 7022 2 %

14 M 7021 2 Ecrou - Nut - Mutter

12 M 7011 2 Rondelle Grower - Lock Washer - Federring
19 CA 13046
20 CA 60060
21 CA 13048 6
22 CA 13049
23 CA 13070 -
24 CA 13071
25 CA 13073
26 CA 13027 Jeu d'ampoules complet
27 CA 13187 Complete set of bulbs

DA 12509 Kompletter Satz Glithlampen

PC 3095 (1-69) Printed in France




86 ﬁ 110 - 112

e 9 2

Y__L*;@*"
& |

[ E
@O

I I II1 w|v VI

1 DA 13086

2 | 19 H2272 D
12 H 304 Rondelle Grower - Lock Washer - Federring
14 H 812 .| Ecrou - Nut - Mutter

3| ca 13091 [

4 CA 13092 2

5 CA 13093

6 CA 13094 2

7 DA 13095 2

8 CA 13099
11 H 236 2 Goupille fendue - Cotter pin - Splint

9 CA 13100
34 M 5719 Pg

10 CA 13101 2

11 CA 13102
11 H 235 9 | Goupille fendue - Cotter pin - Splint
24 H1290 o - [0 =1

12 CA 13103 16

13 DA 13104 : B
11 H 235 Goupille fendue - Cotter pin - Splint
24 H 1290 W =

14 | CA 13105 ]

15 | cA 13108 "

16 CA 13107

17 N 110045

18 14 H 785

19 CA 13108 Option : J 16831 N

20 A 36432 AX <€~ Optional : J 16931 N

21 DA 13109 Wahlweise : J 16931 N
3 H 2106 2 Boulon - Bolt - Bolzen
12 H 303 2 Rondelle Grower - Lock Washer - Federring
14 H 185 2 Ecrou - Nut - Mutter

PC 3095 (1-69) Printed in France



=0

110 - 112 87
I II III | v VI
22 CA 13111
23 T 13333 T 12
24 CA 13112
34 M 5722 Pg
25 CA 13113 Ll
34 M 5722 2 |Pg
26 DA 13114
34 M 8722
27 CA 13117 .
28 CA 13118
29 CA 13119
30 34M 5719
31 M 42894
32 CA 13120
3M 2295 2 Boulon - Bolt - Bolzen
12M 7011 2 Rondelle Grower - Lock Nut - Federring
14M 7021 2 Ecrou - Nut - Mutter
33 CA 13121
34 DA 13122
35 19 H 2281 -
12 H 302 4 Rondelle Grower - Lock Nut - Federring

PC 3095 (1-69) Printed in France




88

110 - 118

o
i

C
I II III v VI
1 CA 13050
2 N 10025N 3
3 CA 13051
4 | CA 13052 N
5 21 M 17032 2 . ——
14M 3240 2 Ecrou - Nut - Mutter
12M 5029 2 Rondelle Grower - Lock Washer - Federring
6 DA 13053
7 3 H 1774 2
12H 291 2 Rondelle Grower - Lock Washer - Federring
14 1785 2 Ecrou - Nut - Mutter o it
8 DA 13054 2
9 CA 13077 B
10 CA 13078
11 5TME6 275 2 Ampoule 12V 18W - 12V, 18W Bulb - Gliihlampe 12V, 18W
12 5TM 6511 2 Ampoule 12V 10W - 12V, 10W Bulb - Gliihlampe 12V, 18V '
13 CA 12057 2
14 37TM 7010 6
15 DA 13058
16 DA 13059
17 CA 13074
18 57TM 6274 Ampoule 12V, 5W - 12V, 5W Bulb - Glilhlampe 12V, 5W
19 CA 13061
20 CA 13062
21 21 M 4907 3
12M 3998 3 Rondelle Grower - Lock Washer - Federring
. 14M 7021 3 Ecrou - Nut - Mutter
22 CA 13063 :
23 DA 13185
24 | DA 13186 g
25 19 H 1756 2 !
14H 1760 2 Ecrou - Nut - Mutter ' B
12 H 294 2 Rondelle Grower - Lock Washer - Federring S
= DA 12509 2 Jeu d'ampoules complet
Complete set of bulbs
Kompletter Satz Gliihlampen

.




o

110 - 112

I II II1 V|V VI
22 CA 13111
23 T 13333 T 12
24 CA 13112
34 M 5722 Pg
25 CA 13113
34 M5722 e 2 |pg
26 DA 13114
34 M 8722
27 CA 13117 -
28 CA 13118
29 CA 13119
30 34 MBT19
31 | M 42894 )
32 CA 13120
3M 2295 2 Boulon - Bolt - Bolzen
12M 7011 2 Rondelle Grower - Lock Nut - Federring
14M 7021 2 Ecrou - Nut - Mutter
33 CA 13121
34 DA 13122
35 19 H 2281 -
12 H 302 4 Rondelle Grower - Lock Nut - Federring

PC 3095 (1-89) Printed in France




88

110 - 112

S
I

-

C
I II III v VI
1 CA 13050 |
2 N 10025N 3
3 CA 13051
4 | CA 13052 - B
5| 21M7032 2 iy -
14 M 3240 2 Ecrou - Nut - Mutter
12M 5029 2 Rondelle Grower - Lock Washer - Federring
6 DA 13053
1 3 H 1774 2
12H 291 2 Rondelle Grower - Lock Washer - Federring
14H 785 e 2 Ecrou - Nut - Mutter 4
8 DA 13054 2
9 CA 130717 _ )
10 CA 13078 _
11 57M6 275 2 Ampoule 12V 18W - 12V, 18W Bulb - Glithlampe 12V, 18W
12 5TM 6511 2 Ampoule 12V 10W - 12V, 10W Bulb - Glithlampe 12V, 18V :
13 CA 12057 2
14 37M 7010 6
15 DA 13068
16 DA 13059
£ CA 13074
18 5TM 6274 Ampoule 12V, 5W - 12V, 5W Bulb - Gliihlampe 12V, 5W
19 CA 13061
20 CA 13062
21 21 M 4907 3
12 M 3998 3 Rondelle Grower - Lock Washer - Federring
ot 14 M 7021 = 3 Ecrou - Nut - Mutter BT
95 CA 13063 X
23 DA 13185 _ -
24 DA 13186 S
25 19 H 1756 2 - i
14 H 1760 2 Ecrou - Nut - Mutter - e
12 H 294 2 Rondelle Grower - Lock Washer - Federring -
" DA 12509 2 «— Jeu d'ampoules complet
Complete set of bulbs
Kompletter Satz Gliihlampen




110 - 112

o..

——

—

DA 60004

DA 60007

CA 60078

CA 60079

CA 60080

CA 60081

CA 60082

57 M7008

o]

57 MT7010

CA 60056

4

CA 60057

=

|- o | W o3| |||

CA 60058

=

CA 60087

iy
w

Jeu d'ampoules complet

DA 12506

)

4

Complete set of bulbs

Kompletter Satz Glilhlampen

PC 3095 (1-69) Printed in France




90 e 110 - 112
B |
—
N
r /-\
P,
~
—~
A~
=
— ,-\
I II III IV VI
1 DA 60020 ’:"\
« ¥
2 CA 60076
3 CA 60056
4 DA 60040
5 DA 60018 Pour tracteurs dénués de 1'équipement “Législation Francaise" B
6 M 42230 4{For tractors without equipment "French Legislation"
7 H 23124H #|Filr Schlepper ohne Zusatzausriistung gemd&ss der "Franz,
8 CA 60062 Strassenverkehrsordnung”
] CA 60063 = —
10 CA 11848 i |
~

PC 3095 (1-69) Printed in France




Um\
0 \ 0

I II III v VI
b CA 60011
2 3 H 1463 2 Boulon - Bolt - Bolzen

14H 812 2 Ecrou - Nut - Mutter

12H 304 2 Rondelle Grower - Lock Washer - Federring
3 CA 60012
4 19H 1181 2 Boulon - Bolt - Bolzen

14 H 1785 2 Ecrou - Nut'- Mutter

12H 291 2 Rondelle Grower - Lock Washer - Federring
] DA 60013 2 »
6 24H 1283 2
7 CA 60015
8 21M 7011 2 Boulon - Bolt - Bolzen

14 M 3242 2 Ecrou - Nut - Mutter

12 M 3999 2 Rondelle Grower - Lock Washer - Federring
9 DA 80014
10 CA 60083
11 CA 60084
12 CA 60085
13 57 M 7009
14 21 MT7015 3 Boulon - Bolt - Bolzen

14 M 7021 3 Ecrou - Nut - Mutter

12 M 3998 3 Rondelle Grower - Lock Washer - Federring
15 CA 60059
16 CA 60060
17 CA 60061 2 Jeu d'ampoules complet
5 DA 12506 2 Complete set of bulbs

Kompletter Satz Gliihlampen

PC 3095 (1-69)

Printed in France




-

11556

11559

11560

15561

11724

o en| x| | pO| =

60044

112

19170 HR

110

60045

112

60046

112

FIRIR|%|2 88888

© (00 [~3

11846

Ar

10

=

H 1978

14H 809

Ecrou - Nut - Mutter

D 2865R

PC 3095 (1-69)

Printed in France

-

~

NN

..




110/112

=0

93

Part n°
Ref,
Bestell

A 36 432 AX

AP 19 170 HR

BP 13 934 E

11
11
11

11
11
12
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13

RROORROORRRRRRQ200R00RRR0000000200000000000 Q0P

Nr.,

556
559
560

724
848
057
027
0317
040
041
041
044
045
046
048
049
020
051
052
061
062
063
064
070
071
073
074
075
076
077
078
091
092
093
094
099
100
101
102
103
105
106
107
108

Page
Page
Seite

86

92

84

92
92
92

92
90
88
85
84
84
84
86
85
85
85
85
85
88
88
88
88
88
88
84
85
85
85
88
84
84
88
88
86
86
86
86
86
86
86
86
86
86
86
86

86

Key
Repére
Teil

20

25

Bo

10
13
26
15
20
21

15
17
19
21
22

19
20

REBS

25
17
A
18

10

S © o Ot W

1
11
12
14
15
16
19

PC 3095 (1-69) = Printed in France

Part n°

Ref,

Bestell Nr

CA
CA
CA
CA
CA
CA

g

RRR220000000000000000000000000000000040

13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
15
60
60
60
60
60
60
60
60
60
60
60
60
60
60
60
60
60
60
60
60
60
60
60
60
60
60
60
60

111
112
113
117
118
19
120
121
170
¢ S
172
173
174
175
176
1717
178
179
180
181
182
183
187
561
011
012
015
044
045
046
056
056
0517
058
058
059
060
060
061
062
063
067
076
076
078
079
080
081
082
083
084
085

Page
Page
Seite

81
87
87
86
81
81
87
81
84
84
84
84
84
84
84
84
84
85
85
85
85

85

85
92
91
91
91
92
92
92
89
90
89
84
89
91
85
91
91
90
90
89
85
90
89
89
89
89
89
91
91
91

Key

Repére

Teil

22
24
25
27
28
29
32

w
© o -1 DU W W

L el i =
J W~ oo

0 -1 3 -1 W H K

10

22
12
15
20
16
17

13

G o U W N

10

12

Part n°
Ref,

NUMERICAL INDEX - INDEX NUMERIQUE - NUMMERNVERZEICHNIS

Bestell Nr

D 2 865 R

CA
DA
D&
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA
DA

12
12
12
12
12
12
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
13
60
60
60
60
60
60
60
60
60
60

506
506
508
509
509
509
033
036
038
042
053
054
058
0589
086
095
104
109
114
122
136
185
186
004
007
013
014
018
018
020
020
040
040

EA 11 846

H 23 124 H
H 23 124 H

ID 5 273

M 42 230
M 42 230
M 42 894

N 10 0256 N
N 110 045

T13333 T

Page
Page
Seite

92

89
91
84
84
85
88
84
84
84
86
88
88
88
88
86
86
86
86
81
87
84
88
88
89
89
91
91
85
90
85
90
85
90

92

90
85
817

88
86

87

Key
Repere
Teil

10
13

17
28

phwuummmwb—-gggg



o=

EOHN DEERD

PDI - CA 13068 d9
JOMN DEERE Société Anonyme au Cepital de 18.927.500 F. - R.C. Orléans 58 B 47 Printed In FRANCE




